
SERVICE PARTS CATALOGUE

MODEL

GERMINATOR PRO 7900 - Trailed Precision Seedbed Cultivator 
(04/14 - )

Print Date: 08/2024





All rights reserved by CNH Industrial.

The information contained in this catalogue is intended to be of a general nature 
only. CNH Industrial may at any time and from time to time, for technical or other 
necessary reasons, modify any of the details or specifications of the product 
described in this catalogue.

To be sure of getting accurate, detailed, and up-to-date information, an intending 
buyer should consult his nearest CNH Industrial dealer or distributor. The updated 
version of this Service Parts Catalog is available on ePARTS4.0, accessible 
through the Dealer Portal.

Single item numeration method used in this catalogue may not be used without 
written consent from CNH Industrial.







TABLE OF CONTENTS

001 CENTRAL FRAME; (Prod Date) Before 31 Aug 2020
001.1 CENTRAL FRAME; (Prod Date) After 1 Sep 2020
002 WINGS GP5400; (Prod Date) Before 31 Aug 2020
002.1 WINGS SGX540; (Prod Date) After 1 Sep 2020
003 WINGS GP6200; (Prod Date) Before 31 Aug 2020
003.1 WINGS SGX620; (Prod Date) After 1 Sep 2020
004 WINGS GP7900; (Prod Date) Before 31 Aug 2020
004.1 WINGS SGX790; (Prod Date) After 1 Sep 2020
005 DRAWBAR AND HITCHES; (Prod Date) Before 31 Aug 2020
005.1 DRAWBAR AND HITCHES; (Prod Date) After 1 Sep 2020
006 CHASSIS, HUBS W/O BRAKES AND WHEELS; (Prod Date) Before 31 Aug 2020
006.1 CHASSIS, HUBS W/O BRAKES AND WHEELS; (Prod Date) After 1 Sep 2020
007 SECTIONS; (Prod Date) Before 31 Aug 2020
007.1 SECTIONS; (Prod Date) After 1 Sep 2020
008 FRONT LEVELING BOARD SCALE AND CYLINDER HOLDERS; (Prod Date) Before 31 Aug 

2020
008.1 FRONT LEVELING BOARD SCALE AND CYLINDER HOLDERS; (Prod Date) After 1 Sep 2020
009 TRACK ERADICATORS; (Prod Date) Before 31 Aug 2020
009.1 TRACK ERADICATORS; (Prod Date) After 1 Sep 2020
010 MAIN HYDRAULIC SYSTEM - VALVES AND FITTINGS; (Prod Date) Before 31 Aug 2020
010.1 MAIN HYDRAULIC SYSTEM - VALVES AND FITTINGS; (Prod Date) After 1 Sep 2020
011 DRAWBAR AND CHASSIS HYDR. SYSTEM; (Prod Date) Before 31 Aug 2020
011.1 DRAWBAR AND CHASSIS HYDR SYSTEM; (Prod Date) After 1 Sep 2020
012 HOOKS AND TRANSPORT LOCK HYDR. SYSTEM; (Prod Date) Before 31 Aug 2020
012.1 HOOKS AND TRANSPORT LOCK HYDR SYSTEM; (Prod Date) After 1 Sep 2020
013 SUSPENSION HYDR. SYSTEM GP5400 AND GP6200; (Prod Date) Before 31 Aug 2020
013.1 SUSPENSION HYDR SYSTEM SGX540 AND SGH620; (Prod Date) After 1 Sep 2020
014 SUSPENSION HYDR. SYSTEM GP7900; (Prod Date) Before 31 Aug 2020
014.1 SUSPENSION HYDR SYSTEM SGX790; (Prod Date) After 1 Sep 2020
015 MAIN HYDRAULIC SYSTEM - HOSES
015/2 MAIN HYDRAULIC SYSTEM - COVERS; (Prod Date) After 1 Sep 2020
016 FRONT LEVELING BOARD HYDR. SYSTEM GP5400 AND GP6200
017 FRONT LEVELING BOARD HYDR. SYSTEM GP7900
018 STANDARD LIGHT KIT
018/2 STANDART LIGHT KIT; (Prod Date) After 1 Sep 2020
019 LIGHT KIT FOR FRENCH MARKET
020 HYDRAULIC BRAKES AND HUBS
020/019 HYDRAULIC BRAKES AND HUBS; (Prod Date) After 1 Sep 2020
021 PNEUMATIC BRAKES AND HUBS
022 SIDE DEFLECTOR; (Prod Date) Before 31 Aug 2020
022.1 SIDE DEFLECTOR; (Prod Date) After 1 Sep 2020
023 DECALS
024 LIGHT KIT ASSEMBLY - LEFT SIDE; (Prod Date) After 11 Apr 2023
025 LIGHT KIT ASSEMBLY - RIGHT SIDE; (Prod Date) After 11 Apr 2023
026 FRONT LEFT LIGHT KIT SUB ASSEMBLY; (Prod Date) After 11 Apr 2023
027 FRONT RIGHT LIGHT KIT SUB ASSEMBLY; (Prod Date) After 11 Apr 2023
028 TRACK ERADICATOR FOR SINGLE WEELS - DIA KIT
029 TRACK ERADICATOR FOR DOUBLE WEELS - DIA KIT
030 DIA KIT TRACK ERADICATOR FOR DUAL WHEELS (8 TINES)



SECTION INDEX
GENERAL

001 CENTRAL FRAME; (Prod Date) Before 31 Aug 2020
001.1 CENTRAL FRAME; (Prod Date) After 1 Sep 2020
002 WINGS GP5400; (Prod Date) Before 31 Aug 2020
002.1 WINGS SGX540; (Prod Date) After 1 Sep 2020
003 WINGS GP6200; (Prod Date) Before 31 Aug 2020
003.1 WINGS SGX620; (Prod Date) After 1 Sep 2020
004 WINGS GP7900; (Prod Date) Before 31 Aug 2020
004.1 WINGS SGX790; (Prod Date) After 1 Sep 2020
005 DRAWBAR AND HITCHES; (Prod Date) Before 31 Aug 2020
005.1 DRAWBAR AND HITCHES; (Prod Date) After 1 Sep 2020
006 CHASSIS, HUBS W/O BRAKES AND WHEELS; (Prod Date) Before 31 Aug 2020
006.1 CHASSIS, HUBS W/O BRAKES AND WHEELS; (Prod Date) After 1 Sep 2020
007 SECTIONS; (Prod Date) Before 31 Aug 2020
007.1 SECTIONS; (Prod Date) After 1 Sep 2020
008 FRONT LEVELING BOARD SCALE AND CYLINDER HOLDERS; (Prod Date) Before 31 Aug 

2020
008.1 FRONT LEVELING BOARD SCALE AND CYLINDER HOLDERS; (Prod Date) After 1 Sep 2020
009 TRACK ERADICATORS; (Prod Date) Before 31 Aug 2020
009.1 TRACK ERADICATORS; (Prod Date) After 1 Sep 2020
010 MAIN HYDRAULIC SYSTEM - VALVES AND FITTINGS; (Prod Date) Before 31 Aug 2020
010.1 MAIN HYDRAULIC SYSTEM - VALVES AND FITTINGS; (Prod Date) After 1 Sep 2020
011 DRAWBAR AND CHASSIS HYDR. SYSTEM; (Prod Date) Before 31 Aug 2020
011.1 DRAWBAR AND CHASSIS HYDR SYSTEM; (Prod Date) After 1 Sep 2020
012 HOOKS AND TRANSPORT LOCK HYDR. SYSTEM; (Prod Date) Before 31 Aug 2020
012.1 HOOKS AND TRANSPORT LOCK HYDR SYSTEM; (Prod Date) After 1 Sep 2020
013 SUSPENSION HYDR. SYSTEM GP5400 AND GP6200; (Prod Date) Before 31 Aug 2020
013.1 SUSPENSION HYDR SYSTEM SGX540 AND SGH620; (Prod Date) After 1 Sep 2020
014 SUSPENSION HYDR. SYSTEM GP7900; (Prod Date) Before 31 Aug 2020
014.1 SUSPENSION HYDR SYSTEM SGX790; (Prod Date) After 1 Sep 2020
015 MAIN HYDRAULIC SYSTEM - HOSES
015/2 MAIN HYDRAULIC SYSTEM - COVERS; (Prod Date) After 1 Sep 2020
016 FRONT LEVELING BOARD HYDR. SYSTEM GP5400 AND GP6200
017 FRONT LEVELING BOARD HYDR. SYSTEM GP7900
018 STANDARD LIGHT KIT
018/2 STANDART LIGHT KIT; (Prod Date) After 1 Sep 2020
019 LIGHT KIT FOR FRENCH MARKET
020 HYDRAULIC BRAKES AND HUBS
020/019 HYDRAULIC BRAKES AND HUBS; (Prod Date) After 1 Sep 2020
021 PNEUMATIC BRAKES AND HUBS
022 SIDE DEFLECTOR; (Prod Date) Before 31 Aug 2020
022.1 SIDE DEFLECTOR; (Prod Date) After 1 Sep 2020
023 DECALS
024 LIGHT KIT ASSEMBLY - LEFT SIDE; (Prod Date) After 11 Apr 2023
025 LIGHT KIT ASSEMBLY - RIGHT SIDE; (Prod Date) After 11 Apr 2023
026 FRONT LEFT LIGHT KIT SUB ASSEMBLY; (Prod Date) After 11 Apr 2023
027 FRONT RIGHT LIGHT KIT SUB ASSEMBLY; (Prod Date) After 11 Apr 2023
028 TRACK ERADICATOR FOR SINGLE WEELS - DIA KIT
029 TRACK ERADICATOR FOR DOUBLE WEELS - DIA KIT



SECTION INDEX
GENERAL

030 DIA KIT TRACK ERADICATOR FOR DUAL WHEELS (8 TINES)





001 p1

CENTRAL FRAME; (Prod Date) Before 31 Aug 2020



001 p1

CENTRAL FRAME; (Prod Date) Before 31 Aug 2020

REF PN QTY DESCRIPTION USAGE

1 301044039 2 HYDRAULIC CYLINDER WING CYLINDER INCL ITEM 1a
1a 301044014 AR SEAL KIT SEALING KIT

2 300316020 60 LOCK NUT M10 CL 8 FZB DIN985 LOCK NUT M10 CL.8.8 DIN985
3 300304197 20 BOLT M10x60 CL 8.8 FZB DIN931 BOLT M10X60 CL. 8.8 DIN931
4 301010010 2 PIN FOLDING CYLINDER PIN L=109MM
5 373006243 8 BUSHING  BUSHING D40X4,5 L=8
6 301044034 4 SPH ROLLER BEARING WING CYLINDER BEARING
7 373006242 4 BUSHING BUSHING D40X4,5 L=24
8 7000600986 2 EYEBOLT M10x50 EYE BOLT M10X50
9 71307210025 3 NUT M10 DIN936 NUT M10 DIN936

10 300304226 2 BOLT M10x120 DIN931 BOLT M10X120 DIN931
11 300332027 12 WASHER M10 FZB DIN126 WASHER M10 DIN126
12 300071621 2 BUSHING BUSH D=10, L=9,5
13 301013005 1 ROD ROD OF HOOKS
14 301044019 1 HYDRAULIC CYLINDER CYLINDER FOR HOOKS INCL ITEM 

14a
14a 301044020 AR SEAL KIT SEALING KIT

15 301013001 2 HOOK HOOK
16 300332037 2 WASHER DIN126 M30 WASHER M30 DIN126
17 300332008 2 WASHER M12 FZB DIN126 WASHER M12 DIN126
18 371002803 2 SPRING  SPRING
19 301013008 2 HOLDER SPRING HOLDER
20 301010011 4 PIN DRAWBAR AND CHASSIS 

CYLINDER PIN (L=197)
21 200215491 4 WASHER M30 L=2 WASHER M30 (L=2)
22 300304036 4 BOLT M10x40 CL 8.8 FZB DIN931 BOLT M10X40 CL.8.8 DIN931
23 300304034 2 BOLT M10x30 CL 8.8 FZB DIN933 BOLT M10X30 CL. 8.8 DIN933
24 301044017 1 HYDRAULIC CYLINDER DRAWBAR CYLINDER
25 301044029 7 PLATE REGULATION PLATE
26 301044030 2 PIVOT PIVOT
27 300332032 2 WASHER DIN126 15 WASHER M14 DIN126
28 101200048 1 SPRING SPRING
29 301044031 1 LINK LINK
30 301010008 4 PIN  SECTION PIN (L=170MM)
31 301010079 2 ARM  SECTION ARM
32 300421002 2 LUBE NIPPLE DIN71412 M6x1 H1 GREASE NIPPLE M6X1



001 p2

CENTRAL FRAME; (Prod Date) Before 31 Aug 2020



001 p2

CENTRAL FRAME; (Prod Date) Before 31 Aug 2020

REF PN QTY DESCRIPTION USAGE

33 600475131 2 REFLECTOR YELLOW REFLECTOR
34 301010053 12 PLATE PLASTIC PLATE 100X60
35 100304023 24 SCREW DIN7991 M10x30 BOLT M10X30 DIN7991
36 301044027 2 HYDRAULIC CYLINDER HYDRAULIC CYLINDER FOR 

SECTION INCL ITEM 36a
36a 301044028 AR SEAL KIT SEALING KIT

37 301044033 6 SPH ROLLER BEARING BEARING FOR CYLINDER
38 200215290 6 RING 55x2 DIN472 SEGER RING 55X2 DIN472
39 301010029 6 BUSHING BUSH D=30 L=9
40 300304066 2 BOLT DIN933 M12x80 Fe/Zn5 BOLT M12X80 CL.8.8 DIN931
41 301014134 4 WASHER PLASTIC WASHER
42 300066078 2 BUSHING BUSHING
43 7201011429 2 BUSHING BUSH
44 300421009 1 LUBE NIPPLE M10x1 GREASE NIPPLE M10X1
45 330100001 1 HYDRAULIC CYLINDER HYDRAULIC CYLINDER FOR 

CHASSIS INCL ITEM 45a
45a 301044046 AR SEAL KIT SEALING KIT

46 301044035 2 HOUSING WING CYLINDER HOUSING FOR 
BEARING

47 71307736025 2 NUT M36x2 cl.8 FZB DIN936 NUT M36X2 CL.8 FZB DIN936
48 7000603351 2 RING DIN472 SEGER RING DIN472
49 301010009 2 PIN DRAWBAR PIN L=129
50 300316021 4 LOCK NUT M12 CL 8 FZB DIN985 LOCK NUT M12 CL. 8.8 DIN985
51 300304047 2 BOLT BOLT M12X170 CL. 8.8 DIN931
52 301011144 1 FRAME CENTRAL FRAME



001.1 p1

CENTRAL FRAME; (Prod Date) After 1 Sep 2020



001.1 p1

CENTRAL FRAME; (Prod Date) After 1 Sep 2020

REF PN QTY DESCRIPTION USAGE

1 300000867 21 ADAPTER  HOSE CONNECTOR
2 300007688 4 FITTING Fitting with nut 1/2''''/M22x1.5 

(TN426-15LR)
3 300007689 12 FITTING Reducer 1/2''''/M18x1.5 

(TN92gg-12LR 1/2'''')
4 300007695 2 FITTING Coupling 3/8''''/M14x1.5
5 300007696 4 HYDRAULIC VALVE Elbow with nut M14x1.5
6 300008303 3 FITTING Adapter 1/2''/M14x1,5 

(TN92GG-08LR 1/2'')
7 300008314 1 FITTING Rotary fitting M14x1,5
8 300008370 2 FITTING Adjustable T fitting M22x1,5 (''''TN 

420-15L'''')
9 300008371 5 FITTING Adjustable elbow fitting M22x1,5 

(''''TN 419-15L'''')
10 300037400 3 QUICK MALE COUPLING  HYDR. COUPLING - USE 

300037400/1
11 300081791 22 BREATHER Bumper
12 10903724 2 BOLT M6 x 55, 8.8 BOLT M6x55-8.8-B 8.8
13 338413 2 BOLT Hex, M6 x 1 x 60mm, Cl 8.8 Bolt M6x60 8.8 FZB DIN931
14 120103 5 BOLT M8 x 1.25 x 16mm, Cl 8.8 Bolt M8x16 8.8 FZB DIN933
15 43127 2 BOLT Hex, M8 x 1.25 x 25mm, Cl 

8.8, Full Thd
Bolt M8x25 8.8 FZB DIN933

16 300381 2 BOLT Hex, M8 x 1.25 x 35mm, Cl 
8.8, Full Thd

BOLT, M8X1.25X35 FULL 8.8 ZND

17 86615002 12 LATCH  BOLT d gw M8x45 8.8 FZB DIN933
18 15213621 2 SCREW Hex, M8 x 1.25 x 55mm, Cl 

8.8, Full Thd
BOLT d gw M8x55 8.8 FZB DIN933

19 86512418 4 CARRIAGE BOLT Sq Nk, M6 x 
20mm, Cl 8.8, Full Thd

Bolt M6x20 8.8 FZB DIN603

20 300316026 9 LOCK NUT M6 DIN985 Lock nut M6 cl.8 FZB DIN985
21 300316027 24 NUT M8 CL 8 FZB DIN985 Lock nut M8 FE/ZN9
22 10571774 5 LOCK WASHER 8.1mm ID x 14.8mm 

OD x 2mm Thk
Spring washer M8 FZB DIN127B

23 NSS 14 NOT SOLD SEPARAT 30032039 - Washer M8 FZB DIN126
24 301010063 1 HOLDER Valve VBCD holder
25 301010066 1 HOLDER VBPDE holder - Hydraulic plate - 

GERMINATOR PRO



001.1 p2

CENTRAL FRAME; (Prod Date) After 1 Sep 2020



001.1 p2

CENTRAL FRAME; (Prod Date) After 1 Sep 2020

REF PN QTY DESCRIPTION USAGE

26 301010112 - PLATE  Front valve plate - MY2020 - DK 
GREY

27 301010113 - PLATE  Rear valve plate - MY2020 - DK 
GREY

28 301010114 1 HOLDER Valve holder I - MY2020 - DK GREY
29 301010115 1 HOLDER Valve holder II - MY2020 - DK GREY
30 301010116 - HOLDER  Valve holder III - MY2020 - DK GREY
31 330130004 2 CHECK VALVE  Measuring fitting with nut (B715-

MT01-912L)
32 330130005 2 FITTING  Straight fitting with nut M18x1,5 / 

3/8'''' (HK 426-12LR)
33 330130007 1 FITTING Straight fitting with throttling d=0,8mm 

1/2'''' / M18x1,5
34 330130015 1 ADAPTER Fitting TN 92GG 15LR 3/8'''' (3/8'''' / 

M22x1,5)
35 330130020 1 PRESSURE SWITCH  Measuring fitting with nut (B715-

MT01-915L)
36 330130021 2 TEE  T-fitting 3 x thread M22x1,5 TA 100 - 

15L
37 330130022 1 REDUCER  Coupling with restrictor d=1,5 3/8''/

M14 8L
38 330130023 1 REDUCER Coupling with restrictor d=0,8 3/8''/

M18x1,5 12L (TA 92 GG - 12 LR)
39 330140001 5 PILOT VALVE Check valve VBPDE 1/2'''' L (V0030)
40 330140002 3 VALVE Overcenter valve VBCD3/8''''DE-A 

(V0422)
41 330140004 3 CHECK VALVE Sequential valve VSQAPP 

3/8'''' (set170bar)
42 330140023 1 VALVE Flow divider DFL 20-32 L/min
43 330140007 1 CHECK VALVE Sequence valve VSQAPP 

3/8'''' (adjusted on 100bar)
44 330140026 2 VALVE Check valve VU V0600
45 301044121 1 HYDRAULIC CYLINDER Hydraulic cylinder for chassis 5.4m & 

6.2m (MY20)
45 301044123 1 HYDRAULIC CYLINDER Hydraulic cylinder for chassis 7.9m 

(MY20)
46 7000406140 2 QUICK FEMALE COUPLING GUARD CAPE F. MALE 1/2 ''''BLACK
47 7000600399 2 CAP  DUST CAP F. MALE 1/2'''' RED



001.1 p3

CENTRAL FRAME; (Prod Date) After 1 Sep 2020



001.1 p3

CENTRAL FRAME; (Prod Date) After 1 Sep 2020

REF PN QTY DESCRIPTION USAGE

48 86977790 1 BOLT Hex, M6 x 1 x 45mm, Cl 8.8 STEEL BOLT
49 71202079060 23 QUICK MALE COUPLING M18x1.5 - 

3/8''
PIPE END

50 71202079340 4 BULKHEAD COUPLING XSV NW 10 HL
51 7210000111 2 HOLDER  HOLDER
52 7210000125 4 PLATE  QUICK COUPLING
53 301044122 - SEAL KIT  Sealing kit for cylinder 301044121 

(MY20)
53 301044124 - SEAL KIT  Sealing kit for cylinder 301044123 

(MY20)
54 7210000165 13 FITTING  HYD. COUPLING
55 811311-8639 1 HYD CONNECTOR  SWIVEL RUN TEE
56 87310377 8 CARRIAGE BOLT Reg Sq Nk, M8 x 

1.25 x 35mm, Cl 8.8
BOLT, RDH SQNK FULL M8X35 8.8 
ZND

57 87698769 1 BOLT Hex, M6 x 35mm, Cl 8.8 BOLT M6x35-8.8-B 8.8



002 p1

WINGS GP5400; (Prod Date) Before 31 Aug 2020



002 p1

WINGS GP5400; (Prod Date) Before 31 Aug 2020

REF PN QTY DESCRIPTION USAGE

1 301012031 1 FRAME LEFT WING 5,4M
2 301012032 1 FRAME RIGHT WING 5,4M
3 301010079 2 ARM  SECTION ARM
4 300304197 12 BOLT M10x60 CL 8.8 FZB DIN931 BOLT M10X60 CL. 8.8 DIN931
5 300316020 36 LOCK NUT M10 CL 8 FZB DIN985 LOCK NUT M10 CL. 8.8 DIN985
6 300316021 2 LOCK NUT M12 CL 8 FZB DIN985 LOCK NUT M12 CL. 8.8 DIN985
7 300304066 2 BOLT DIN933 M12x80 Fe/Zn5 BOLT M12X80 CL. 8.8 DIN931
8 301014134 4 WASHER PLASTIC WASHER
9 300066078 2 BUSHING BUSHING

10 301010027 3 PIN COMPLETE PIN FOR WINGS INCL 
ITEM 11, 12, 13, 14

11 301010017 3 PIN 30x80 PIN 30X80
12 300332035 4 WASHER DIN125 25 WASHER M24 DIN126
13 200215431 4 PIN DIN94 5x50 SPLIT PIN 5X50 DIN94
14 300316063 4 NUT M24x1,5 DIN937 NUT M24X1,5 DIN937
15 301010061 1 PIN WING PIN FOR BALL VALVE
16 301010067 1 PIN COMPLETE PIN FOR WING INCL 

ITEM 12, 13, 14, 15
17 301012025 2 HOLDER WING HOSE HOLDER
18 301014033 1 BRACKET INDICATOR BRACKET
19 301010009 2 PIN WING CYLINDER PIN (L=129)
20 301010007 4 BUSHING BUSH D=30 L=10
21 373006243 4 BUSHING  BUSHING D40X4,5 L=8
22 301010008 4 PIN  SECTION PIN (L=170MM)
23 301044033 2 SPH ROLLER BEARING BEARING FOR CYLINDER
24 200215290 2 RING 55x2 DIN472 SEGER RING 55X2 DIN472
25 301044027 2 HYDRAULIC CYLINDER HYDRAULIC CYLINDER FOR 

SECTION INCL ITEM 25a
25a 301044028 AR SEAL KIT SEALING KIT

26 301010053 12 PLATE PLASTIC PLATE 100X60
27 100304023 24 SCREW DIN7991 M10x30 BOLT M10X30 DIN7991
28 301010029 3 BUSHING BUSH D=30 L=9
29 300421002 2 LUBE NIPPLE DIN71412 M6x1 H1 GREASE NIPPLE M6X1



002.1 p1

WINGS SGX540; (Prod Date) After 1 Sep 2020



002.1 p1

WINGS SGX540; (Prod Date) After 1 Sep 2020

REF PN QTY DESCRIPTION USAGE

1 301012031 1 FRAME Left wing 5,4m (MY20)
2 301012032 1 FRAME Right wing 5,4m (MY20)
3 301010079 2 ARM  Section arm (MY20)
4 120070 12 BOLT Hex, M10 x 1.5 x 60mm, Cl 8.8 Bolt M10x60 cl. 8.8 DIN931
5 300316020 36 LOCK NUT M10 CL 8 FZB DIN985 Lock nut M10 cl. 8.8 DIN985

10 301010076 3  Complete pin for wings 11+12+13+14 
(MY20)

11 301010073 3 PIN Pin 30x80 (MY20)
12 140022 4 WASHER 26mm ID x 44mm OD x 

4mm Thk
Washer M24 DIN126

13 130012 4 COTTER PIN M5 x 50 Split pin 5x50 DIN94
14 300316063 4 NUT M24x1,5 DIN937 Nut M24x1,5 DIN937
15 301010074 1 PIN Wing pin for ball valve (MY20)
16 301010075 1  Complete pin for wing 12+13+14+15 

(MY20)
17 301012025 2 HOLDER Wing hose holder
19 301010009 2 PIN Wing cylinder pin L=129
20 301010007 4 BUSHING Bush D=30 L=10
21 373006243 4 BUSHING  Bushing D40x4,5 L=8
22 301010008 4 PIN  Section pin L=170mm
23 301044033 2 SPH ROLLER BEARING Bearing for cylinder
24 86536801 2 SNAP RING M55, Int Seger ring 55x2 DIN472
25 301044027 2 HYDRAULIC CYLINDER Hydraulic cylinder for section

25a 301044028 - SEAL KIT Sealing kit for 301044027
26 301010053 12 PLATE Plastic plate 100x60
27 320772 24 HEX SOC SCREW CSS, M10 x 

30mm, Cl 8.8
Bolt M10x30 DIN7991

28 301010029 3 BUSHING Bush D=30 L=9
29 321204 2 LUBE NIPPLE M6 x 1.0 x 16mm OAL Grease nipple M6x1



003 p1

WINGS GP6200; (Prod Date) Before 31 Aug 2020



003 p1

WINGS GP6200; (Prod Date) Before 31 Aug 2020

REF PN QTY DESCRIPTION USAGE

1 301112031 1 FRAME LEFT WING 6,2M
2 301112032 1 FRAME RIGHT WING 6,2M
3 301010079 2 ARM  SECTION ARM
4 300304197 12 BOLT M10x60 CL 8.8 FZB DIN931 BOLT M10X60 CL. 8.8 DIN931
5 300316020 36 LOCK NUT M10 CL 8 FZB DIN985 LOCK NUT M10 CL. 8.8 DIN985
6 300316021 2 LOCK NUT M12 CL 8 FZB DIN985 LOCK NUT M12 CL. 8.8 DIN985
7 300304066 2 BOLT DIN933 M12x80 Fe/Zn5 BOLT M12X80 CL. 8.8 DIN931
8 301014134 4 WASHER PLASTIC WASHER
9 300066078 2 BUSHING BUSHING

10 301010027 3 PIN COMPLETE PIN FOR WINGS INCL 
ITEM 11, 12, 13, 14

11 301010017 3 PIN 30x80 PIN 30X80
12 300332035 4 WASHER DIN125 25 WASHER M24 DIN126
13 200215431 4 PIN DIN94 5x50 SPLIT PIN 5X50 DIN94
14 300316063 4 NUT M24x1,5 DIN937 NUT M24X1,5 DIN937
15 301010061 1 PIN WING PIN FOR BALL VALVE
16 301010067 1 PIN COMPLETE PIN FOR WING INCL 

ITEM 12, 13, 14, 15
17 301012025 2 HOLDER WING HOSE HOLDER
18 301014033 1 BRACKET INDICATOR BRACKET
19 301010009 2 PIN WING CYLINDER PIN (L=129)
20 301010007 4 BUSHING BUSH D=30 L=10
21 373006243 4 BUSHING  BUSHING D40X4,5 L=8
22 301010008 4 PIN  SECTION PIN (L=170MM)
23 301044033 2 SPH ROLLER BEARING BEARING FOR CYLINDER
24 200215290 2 RING 55x2 DIN472 SEGER RING 55X2 DIN472
25 301044027 2 HYDRAULIC CYLINDER HYDRAULIC CYLINDER FOR 

SECTION INCL ITEM 25a
25a 301044028 AR SEAL KIT SEALING KIT

26 301010053 12 PLATE PLASTIC PLATE 100X60
27 100304023 24 SCREW DIN7991 M10x30 BOLT M10X30 DIN7991
28 301010029 3 BUSHING BUSH D=30 L=9
29 300421002 2 LUBE NIPPLE DIN71412 M6x1 H1 GREASE NIPPLE M6X1



003.1 p1

WINGS SGX620; (Prod Date) After 1 Sep 2020



003.1 p1

WINGS SGX620; (Prod Date) After 1 Sep 2020

REF PN QTY DESCRIPTION USAGE

1 301112031 1 FRAME Left wing 6,2m (MY20)
2 301112032 1 FRAME Right wing 6,2m (MY20)
3 301010079 2 ARM  Section arm (MY20)
4 120070 12 BOLT Hex, M10 x 1.5 x 60mm, Cl 8.8 Bolt M10x60 cl. 8.8 DIN931
5 300316020 36 LOCK NUT M10 CL 8 FZB DIN985 Lock nut M10 cl. 8.8 DIN985

10 301010076 3  Complete pin for wings 11+12+13+14 
(MY20)

11 301010073 3 PIN Pin 30x80
12 140022 4 WASHER 26mm ID x 44mm OD x 

4mm Thk
Washer M24 DIN126

13 130012 4 COTTER PIN M5 x 50 Split pin 5x50 DIN94
14 300316063 4 NUT M24x1,5 DIN937 Nut M24x1,5 DIN937
15 301010074 1 PIN Wing pin for ball valve (MY20)
16 301010075 1  Complete pin for wing 12+13+14+15 

(MY20)
17 301012025 2 HOLDER Wing hose holder
19 301010009 2 PIN Wing cylinder pin L=129
20 301010007 4 BUSHING Bush D=30 L=10
21 373006243 4 BUSHING  Bushing D40x4,5 L=8
22 301010008 4 PIN  Section pin L=170mm
23 301044033 2 SPH ROLLER BEARING Bearing for cylinder
24 86536801 2 SNAP RING M55, Int Seger ring 55x2 DIN472
25 301044027 2 HYDRAULIC CYLINDER Hydraulic cylinder for section

25a 301044028 - SEAL KIT Sealing kit for 301044027
26 301010053 12 PLATE Plastic plate 100x60
27 320772 24 HEX SOC SCREW CSS, M10 x 

30mm, Cl 8.8
Bolt M10x30 DIN7991

28 301010029 3 BUSHING Bush D=30 L=9
29 321204 2 LUBE NIPPLE M6 x 1.0 x 16mm OAL Grease nipple M6x1



004 p1

WINGS GP7900; (Prod Date) Before 31 Aug 2020



004 p1

WINGS GP7900; (Prod Date) Before 31 Aug 2020

REF PN QTY DESCRIPTION USAGE

1 301212031 1 FRAME LEFT WING 7,9M
2 301212032 1 FRAME RIGHT WING 7,9M
3 301010079 4 ARM  SECTION ARM
4 300304197 20 BOLT M10x60 CL 8.8 FZB DIN931 BOLT M10X60 CL. 8.8 DIN931
5 300316020 68 LOCK NUT M10 CL 8 FZB DIN985 LOCK NUT M10 CL. 8.8 DIN985
6 300316021 4 LOCK NUT M12 CL 8 FZB DIN985 LOCK NUT M12 CL. 8.8 DIN985
7 300304066 4 BOLT DIN933 M12x80 Fe/Zn5 BOLT M12X80 CL. 8.8 DIN931
8 301014134 8 WASHER PLASTIC WASHER
9 300066078 4 BUSHING BUSHING

10 301010027 3 PIN COMPLETE PIN FOR WINGS INCL 
ITEM 11, 12, 13, 14

11 301010017 3 PIN 30x80 PIN 30X80
12 300332035 4 WASHER DIN125 25 WASHER M24 DIN126
13 200215431 4 PIN DIN94 5x50 SPLIT PIN 5X50 DIN94
14 300316063 4 NUT M24x1,5 DIN937 NUT M24X1,5 DIN937
15 301010061 1 PIN WING PIN FOR BALL VALVE
16 301010067 1 PIN COMPLETE PIN FOR WING INCL 

ITEM 12, 13, 14, 15
17 301012025 2 HOLDER WING HOSE HOLDER
18 301014033 1 BRACKET INDICATOR BRACKET
19 301010009 2 PIN WING CYLINDER PIN (L=129)
20 301010007 4 BUSHING BUSH D=30 L=10
21 373006243 4 BUSHING  BUSHING D40X4,5 L=8
22 301010008 8 PIN  SECTION PIN (L=170MM)
23 301044033 4 SPH ROLLER BEARING BEARING FOR CYLINDER
24 200215290 4 RING 55x2 DIN472 SEGER RING 55X2 DIN472
25 301044027 4 HYDRAULIC CYLINDER HYDRAULIC CYLINDER FOR 

SECTION INCL ITEM 25a
25a 301044028 AR SEAL KIT SEALING KIT FOR 301044027

26 301010053 24 PLATE PLASTIC PLATE 100X60
27 100304023 48 SCREW DIN7991 M10x30 BOLT M10X30 DIN7991
28 301010029 7 BUSHING BUSH D=30 L=9
29 300421002 4 LUBE NIPPLE DIN71412 M6x1 H1 GREASE NIPPLE M6X1



004.1 p1

WINGS SGX790; (Prod Date) After 1 Sep 2020



004.1 p1

WINGS SGX790; (Prod Date) After 1 Sep 2020

REF PN QTY DESCRIPTION USAGE

1 301212031 1 FRAME Left wing 7,9m (MY20)
2 301212032 1 FRAME Right wing 7,9m (MY20)
3 301010079 4 ARM  Section arm (MY20)
4 120070 20 BOLT Hex, M10 x 1.5 x 60mm, Cl 8.8 Bolt M10x60 cl. 8.8 DIN931
5 300316020 68 LOCK NUT M10 CL 8 FZB DIN985 Lock nut M10 cl. 8.8 DIN985

10 301010076 3  Complete pin for wings 11+12+13+14 
(MY20)

11 301010073 3 PIN Pin 30x80
12 140022 4 WASHER 26mm ID x 44mm OD x 

4mm Thk
Washer M24 DIN126

13 130012 4 COTTER PIN M5 x 50 Split pin 5x50 DIN94
14 300316063 4 NUT M24x1,5 DIN937 Nut M24x1,5 DIN937
15 301010074 1 PIN Wing pin for ball valve (MY20)
16 301010075 1  Complete pin for wing 12+13+14+15 

(MY20)
17 301012025 2 HOLDER Wing hose holder
18 301014033 1 BRACKET Indicator bracket
19 301010009 2 PIN Wing cylinder pin L=129
20 301010007 4 BUSHING Bush D=30 L=10
21 373006243 4 BUSHING  Bushing D40x4,5 L=8
22 301010008 8 PIN  Section pin L=170mm
23 301044033 4 SPH ROLLER BEARING Bearing for cylinder
24 86536801 4 SNAP RING M55, Int Seger ring 55x2 DIN472
25 301044027 4 HYDRAULIC CYLINDER Hydraulic cylinder for section

25a 301044028 - SEAL KIT Sealing kit for 301044027
26 301010053 24 PLATE Plastic plate 100x60
27 320772 48 HEX SOC SCREW CSS, M10 x 

30mm, Cl 8.8
Bolt M10x30 DIN7991

28 301010029 7 BUSHING Bush D=30 L=9
29 321204 4 LUBE NIPPLE M6 x 1.0 x 16mm OAL Grease nipple M6x1



005 p1

DRAWBAR AND HITCHES; (Prod Date) Before 31 Aug 2020



005 p1

DRAWBAR AND HITCHES; (Prod Date) Before 31 Aug 2020

REF PN QTY DESCRIPTION USAGE

1 301022032 1 DRAWBAR DRAWBAR
2 301022023 1 DRAWBAR SUPPORT LEG
3 7201011221 1 BUSHING BUSH
4 300332009 3 WASHER M16 FZB DIN126 WASHER M16 DIN126
5 300316023 3 LOCK NUT M16 CL 8 FZB DIN985 LOCK NUT M16 CL.8.8 DIN985
6 300304250 1 BOLT M16x170 cl. 8.8 DIN931 BOLT M16X170 DIN931
7 7201011227 2 PIN 25x155 PIN 25X155
8 100333031 2 PIN 10x56 SPLIT PIN 10X56
9 7000226328 1 LOCK PIN LOCKING PIN

10 301014026 1 HANDLE HANDLE DEEP OF WORKING ADJ.
11 301010018 1 HANDLE HANDLE
12 301014132 1 PLUNGER MINI INDEXING PLUNGER
13 301022024 2 SUPPORT SUPPORT LEG CPL.
14 300007556 1 LEVER HAND BRAKE LEWER
15 300304034 2 BOLT M10x30 CL 8.8 FZB DIN933 BOLT M10X30 CL.8.8 DIN933
16 300332027 8 WASHER M10 FZB DIN126 WASHER M10 DIN126
17 300316020 8 LOCK NUT M10 CL 8 FZB DIN985 LOCK NUT M10 DIN985
18 300421002 2 LUBE NIPPLE DIN71412 M6x1 H1 GREASE NIPPLE M6
19 301010009 1 PIN DRAWBAR PIN (L=129MM)
20 300304197 2 BOLT M10x60 CL 8.8 FZB DIN931 BOLT M10X60 CL. 8.8 DIN931
21 300304161 2 BOLT M8x55 cl. 8.8 DIN933 BOLT M8X55 CL. 8.8 DIN933
22 7210000111 9 HOLDER  DOUBLE HOSE CLAMP D=20 

DIN3015
23 200216116 3 BOLT M8x80 cl. 8.8 DIN931 BOLT M8X80 CL. 8.8 DIN931
24 300316027 4 NUT M8 CL 8 FZB DIN985 LOCK NUT M8 CL. 8.8 DIN985
25 301022201 1 DRAWBAR HOSE HOLDER
26 300304026 2 BOLT DIN931 M10x110 BOLT M10X110 CL.8.8 DIN931
27 301022206 1 BRACKET PLATE WITH HOSE BRACKET
28 300332052 2 WASHER M6 DIN9021 WASHER M6 DIN9021
29 300332025 2 WASHER M6 DIN127B SPRING WASHER M6 DIN127B
30 300304139 2 BOLT M6x16 cl. 8.8 DIN933 BOLT M6X16 CL. 8.8 DIN933
31 300304163 1 BOLT M8x70 cl. 8.8 DIN931 BOLT M8X70 CL. 8.8 DIN931
32 200200003 1 SCREW DIN931 M8x40 Fe/Zn5 BOLT M8X40 CL. 8.8 DIN931
33 7201011231 1 PIN 25x135 PIN 25X135
34 300360700 1 CHAIN SAEFTY CHAIN 6,7T

35a 330020950 1 DRAWBAR 2-POINTS DRAWBAR CAT. 3



005 p2

DRAWBAR AND HITCHES; (Prod Date) Before 31 Aug 2020



005 p2

DRAWBAR AND HITCHES; (Prod Date) Before 31 Aug 2020

REF PN QTY DESCRIPTION USAGE

35b 330020960 1 DRAWBAR 2-POINTS DRAWBAR CAT. 4
35c 330020970 1 DRAWBAR 2-POINTS DRAWBAR CAT. 4 

NARROW
36 372202200 1 DRAWBAR DRAWBAR PIPE
37 300421006 1 NIPPLE M8x1 DIN71412 GREASE NIPPLE M8X1
38 372006043 2 BOLT M16x1,5x35 SPECIAL BOLT
39 7201011421 1 WASHER WASHER
40 372004941 4 AXLE AXLE
41 372004939 2 WASHER WASHER
42 7201011429 1 BUSHING BUSH
43 300304085 1 BOLT DIN933 M16x1,5x35 BOLT M16X1,5X35 CL. 8.8 DIN961
44 7203302030 1 PIN PIN 30X140

45a 330020600 1 BEAM  BEAM CAT. 3 / BEAM CAT. 4 
NARROW

45b 330020750 1 BEAM  BEAM CAT. 4
46 NSS AR NOT SOLD SEPARAT  
47 300304089 2 BOLT DIN931 M16x140 10,9 BOLT M16X140 CL. 10.9 DIN931
48 372243200 1 HOLDER LONG HOLDER CPL.
49 301022200 1 DRAWBAR HOSE HOLDER CPL.
50 301000102 1 TOW HOOK DRAWBAR WITH TOWING EYE K80
51 7201011212 1 DRAWBAR DRAWBAR PIPE
52 372006208 1 PLATE TOWING EYE K80
53 300332018 AR WASHER DIN127 M16 SPRING WASHER M16 DIN127B
54 300304095 AR BOLT M16x60 CL 10.9 DACROMET 

DIN931
BOLT M16X60 CL. 10.9 DIN931

55 301000100 1  DRAWBAR WITH HOOK 40MM
56 7201011213 1 HOOK HOOK 40MM DIN11026-RO 57233-0
57 301000101 1 TOW HOOK DRAWBAR WITH HOOK 50MM
58 300007625 1 HOLDER HOOK 50MM DIN3678/ISO20019
59 600475131 1 REFLECTOR YELLOW REFLECTOR
60 300304275 8 BOLT M16x80 CL 10.9 DARKOMET 

DIN931
BOLT M16X80 CL. 10.9 FZB DIN931

61 302020590 1 BAR US HOOK
62 302020591 1 HOOK US HOOK PLATE
63 301000103 1 PTO DRAWBAR WITH USA DOUBLE 

CLEVIS ADAPTOR ? GP/DF/VF
64 300304196 2 BOLT M10x85 DIN 933 8.8 BOLT M10X85 8.8 FZB DIN933



005 p3

DRAWBAR AND HITCHES; (Prod Date) Before 31 Aug 2020



005 p3

DRAWBAR AND HITCHES; (Prod Date) Before 31 Aug 2020

REF PN QTY DESCRIPTION USAGE

65 300332043 4 WASHER M10 FZB DIN9021 WASHER M10 FZB DIN9021
66 300323119 2 PIN 16x70 ISO 8752 DIN 1481 SPRING PIN ISO 8752 DIN 1481 - 

16X70
67a 330020303 2 PIN PIN CAT. 3
67b 330020344 2 PIN PIN CAT. 4



005.1 p1

DRAWBAR AND HITCHES; (Prod Date) After 1 Sep 2020



005.1 p1

DRAWBAR AND HITCHES; (Prod Date) After 1 Sep 2020

REF PN QTY DESCRIPTION USAGE

1 301022032 1 DRAWBAR Drawbar (MY20)
2 301022023 1 DRAWBAR Support leg
3 301022038 1 BUSHING  Bush (MY20)
4 140020 3 WASHER 17.5mm ID x 30mm OD x 

3mm Thk
Washer M16 DIN126

5 300316023 3 LOCK NUT M16 CL 8 FZB DIN985 Lock nut M16 cl.8.8 DIN985
6 86508584 1 BOLT Hex, M16 x 2 x 170mm, Cl 8.8 Bolt M16x170 DIN931
7 7201011227 2 PIN 25x155 Pin 25x155
8 100333031 2 PIN 10x56 Split pin 10x56
9 7000226328 1 LOCK PIN Locking pin

10 301014026 1 HANDLE Handle  deep of working adj.
11 301010018 1 HANDLE Handle
12 301014132 1 PLUNGER Mini indexing plunger
13 301022024 2 SUPPORT Support leg cpl.
14 300007556 1 LEVER Hand brake lewer
15 300304034 2 BOLT M10x30 CL 8.8 FZB DIN933 Bolt M10x30 cl.8.8 DIN933
16 87529298 8 WASHER 11mm ID x 21mm OD x 

2mm Thk
Washer M10 DIN126

17 300316020 8 LOCK NUT M10 CL 8 FZB DIN985 Lock nut M10 DIN985
18 312204 2 RING 2.65'' ID Grease nipple M6
19 301010009 1 PIN Drawbar pin L=129mm
20 120070 2 BOLT Hex, M10 x 1.5 x 60mm, Cl 8.8 Bolt M10x60 cl. 8.8 DIN931
21 15213621 2 SCREW Hex, M8 x 1.25 x 55mm, Cl 

8.8, Full Thd
Bolt M8x55 cl. 8.8 DIN933

22 7210000111 9 HOLDER  Double hose clamp d=20 DIN3015
23 43133 3 BOLT Hex, M8 x 1.25 x 80mm, Cl 8.8 Bolt M8x80 cl. 8.8 DIN931
24 300316027 4 NUT M8 CL 8 FZB DIN985 Lock nut M8 cl. 8.8 DIN985
25 301022201 1 DRAWBAR Hose holder
26 86508573 2 BOLT Hex, M10 x 1.5 x 110mm, Cl 

8.8
Bolt M10x110 cl.8.8 DIN931

27 301022206 1 BRACKET Plate with hose bracket
28 300332052 2 WASHER M6 DIN9021 Washer M6 DIN9021
29 10571774 2 LOCK WASHER 8.1mm ID x 14.8mm 

OD x 2mm Thk
Spring washer M6 DIN127B

30 86508568 2 BOLT Hex, M6 x 1 x 16mm, Cl 8.8, 
Full Thd

Bolt M6x16 cl. 8.8 DIN933

31 120062 1 BOLT Hex, M8 x 1.25 x 70mm, Cl 8.8 Bolt M8x70 cl. 8.8 DIN931



005.1 p2

DRAWBAR AND HITCHES; (Prod Date) After 1 Sep 2020



005.1 p2

DRAWBAR AND HITCHES; (Prod Date) After 1 Sep 2020

REF PN QTY DESCRIPTION USAGE

32 43129 1 BOLT Hex, M8 x 1.25 x 40mm, Cl 8.8 Bolt M8x40 cl. 8.8 DIN931
33 7201011231 1 PIN 25x135 Pin 25x135
34 300360700 1 CHAIN Saefty chain 6,7T
35 82462890006 1 DRAWBAR 2-points drawbar cat. 3
35 82462891005 1 DRAWBAR  2-points drawbar cat. 4
35 82462892005 1 DRAWBAR  2-points drawbar cat. 4 narrow
36 FB301022043 1 TUBE  Drawbar pipe
37 87563868 1 LUBE NIPPLE M8 x 1.17mm Grease nipple M8x1
38 372006043 2 BOLT M16x1,5x35 Special bolt
39 7201011421 1 WASHER Washer
40 372004941 4 AXLE Axle
41 372004939 2 WASHER Washer
42 7201011429 1 BUSHING Bush
43 11376221 1 BOLT Hex, M16 x 1.5 x 35, 8.8, Full 

Thd
Bolt M16x1,5x35 cl. 8.8 DIN961

44 7203302030 1 PIN Pin 30x140
45 330020600 1 BEAM  Beam cat. 3 / Beam cat. 4 narrow; 

(Prod Date) Before 10 Apr 2023
45 330020750 1 BEAM  Beam cat. 4; (Prod Date) Before 10 

Apr 2023
45 301050061 1 BEAM 2-POINT LINKAGE BEAM ASSY 

GREY; (Prod Date) After 11 Apr 2023
47 87341861 2 BOLT Hex, M16 x 2 x 140mm, Cl 10.9 Bolt M16x140 cl. 10.9 DIN931
48 372243200 1 HOLDER Long holder cpl.
49 301022200 1 DRAWBAR Hose holder cpl.
50 82462889008 1 EYE  Drawbar with towing eye K80
51 FB301022041 1 TUBE  Drawbar pipe
52 372006208 1 PLATE Towing eye K80
53 87016618 - LOCK WASHER M16 Spring washer M16 DIN127B
54 11119131 - BOLT Hex, M16 x 60, 10.9 Bolt M16x60 cl. 10.9 DIN931
55 82462887008 1 HOOK Drawbar with hook 40mm
56 7201011213 1 HOOK Hook 40mm DIN11026-RO 57233-0
57 82462888009 1 HOOK  Drawbar with hook 50mm
58 300007625 1 HOLDER Hook 50mm DIN3678/ISO20019
59 600475131 1 REFLECTOR Yellow reflector
64 87015575 2 BOLT Hex, M10 x 1.5 x 85mm, Cl 8.8 Bolt M10x85 8.8 FZB DIN933



005.1 p3

DRAWBAR AND HITCHES; (Prod Date) After 1 Sep 2020



005.1 p3

DRAWBAR AND HITCHES; (Prod Date) After 1 Sep 2020

REF PN QTY DESCRIPTION USAGE

65 47971451 4 WASHER  Washer M10 FZB DIN9021
66 300323119 2 PIN 16x70 ISO 8752 DIN 1481 Spring pin ISO 8752 DIN 1481 - 

16x70
67 330020303 2 PIN Pin cat. 3
67 330020344 2 PIN Pin cat. 4
68 330024137 - PROTECTOR  Anti-theft protection drawbar
69 330024138 - PROTECTOR Anti-theft protection drawbar
70 41653824100 - PADLOCK  PADLOCK
71 330024038 - SUPPORT  SUPPORT FOR ANTI-THEFT 

SYSTEM
72 812112-978X - CLAMP  CLAMP
73 303021284 - BOLT  BOLT WITH HANDLE, M6 X 20



006 p1

CHASSIS, HUBS W/O BRAKES AND WHEELS; (Prod Date) Before 31 Aug 2020



006 p1

CHASSIS, HUBS W/O BRAKES AND WHEELS; (Prod Date) Before 31 Aug 2020

REF PN QTY DESCRIPTION USAGE

1 7201011415 1 FRAME CHASSIS
2 300332034 4 WASHER M20 FZB DIN126 WASHER M20 DIN126
3 300316016 6 LOCK NUT M20 CL 8 FZB DIN985 LOCK NUT M20 DIN985
4 300304263 2 BOLT M20x100 cl. 10.9 DIN912 BOLT M20X100 CL. 10.9 DIN912
5 71301620165 2 BOLT M20x160 cl. 8.8 DIN931 BOLT M20X160 CL. 8.8 DIN931
6 600475131 2 REFLECTOR YELLOW REFLECTOR
7 200214920 2 BOLT DIN931 M20x120 BOLT M20X120 CL. 8.8 DIN931
8 372006343 1 AXLE CHASSIS AXLE
9 372006344 2 WASHER WASHER

10 71360412300 4 BOLT DIN912  M12x30 BOLT CL. 10.9 M20X100 DIN912
11 300304041 1 BOLT M10x70 CL 8.8 FZB DIN931 BOLT M10X70 CL. 8.8 DIN931
12 300316020 4 LOCK NUT M10 CL 8 FZB DIN985 LOCK NUT M10 DIN985
13 301044019 1 HYDRAULIC CYLINDER HYDRAULIC CYLINDER INCL ITEM 

13a
13a 301044020 AR SEAL KIT SEALING KIT

14 71307210025 1 NUT M10 DIN936 NUT M10 DIN936
15 7201014452 1 FORK FORK 40811 DIN71752
16 300304034 1 BOLT M10x30 CL 8.8 FZB DIN933 BOLT M10X30 CL. 8.8 DIN933
17 301010007 4 BUSHING BUSH D=30, L=10
18 300332037 2 WASHER DIN126 M30 WASHER M30 DIN126
19 300304036 2 BOLT M10x40 CL 8.8 FZB DIN931 BOLT M10X40 CL. 8.8 DIN 933
20 301010011 1 PIN DRAW BAR AND CHASSIS 

CYLINDER PIN (L=197MM)
21 301031101 1 LOCK TRANSPORT LOCK
22 300332039 1 WASHER M8 FZB DIN126 WASHER M8 DIN126
23 300316027 1 NUT M8 CL 8 FZB DIN985 LOCK NUT M8 CL. 8.8 DIN985
24 7201011438 1 BUMPER BUMPER
25 301000400 1 HUB SET OF HUBS WITHOUT BRAKES
26 7203304012 2 AXLE  HUB WITHOUT BRAKES

27a 301010016 2 RIM RIM (16.00X17 6/161/205 ET-0)
27b 71209067600 2 RIM RIM (13.00X17 6/161/205 ET-0)
28a 301010015 2 TYRE/TIRE TYRE 480/45-17
28b 372005154 2 TYRE/TIRE TYRE 380/55-17
29a 301010014 1 WHEEL WHEEL 480/45-17 RIGHT
29b 372257200 1 WHEEL WHEEL 380/55-17 RIGHT
30a 301010013 1 WHEEL WHEEL 480/45-17 LEFT



006 p2

CHASSIS, HUBS W/O BRAKES AND WHEELS; (Prod Date) Before 31 Aug 2020



006 p2

CHASSIS, HUBS W/O BRAKES AND WHEELS; (Prod Date) Before 31 Aug 2020

REF PN QTY DESCRIPTION USAGE

30b 372257300 1 WHEEL WHEEL 380/55-17 LEFT
31a 301000200 1 KIT SET OF WHEELS 380/55-17
31b 301000201 1 WHEEL SET OF WHEELS 480/45-17

32 372003583 2 HUB HUB
33 372003581 12 KIT WHEEL NUT
34 372003587 AR KIT SET OF CAP (2 PIECES)
35 372003586 AR SPH ROLLER BEARING SET OF BEARINGS INCL ITEM 35, 

36
36 372003586 AR SPH ROLLER BEARING SET OF BEARINGS INCL ITEM 35, 

36
37 372003585 AR SEAL SET OF SEALINGS INCL ITEM 37, 

38, 39 (INCL ITEM 2, 2, 2 PCS)
38 372003585 AR SEAL SET OF SEALINGS INCL ITEM 37, 

38, 39 (INCL ITEM 2, 2, 2 PCS)
39 372003585 AR SEAL SET OF SEALINGS INCL ITEM 37, 

38, 39 (INCL ITEM 2, 2, 2 PCS)
40 372003579 AR KIT SET OF WHEEL STUD (12 PCS.)
41 372003588 AR KIT SET OF NUTS AND SPRING PINS 

INCL ITEM 41, 42 (INCL ITEM 4, 4 
PCS)

42 372003588 AR KIT SET OF NUTS AND SPRING PINS 
INCL ITEM 41, 42 (INCL ITEM 4, 4 
PCS)



006.1 p1

CHASSIS, HUBS W/O BRAKES AND WHEELS; (Prod Date) After 1 Sep 2020



006.1 p1

CHASSIS, HUBS W/O BRAKES AND WHEELS; (Prod Date) After 1 Sep 2020

REF PN QTY DESCRIPTION USAGE

1 301011131 1  Chassis (MY20)
2 140021 4 WASHER 22mm ID x 37mm OD x 

3mm Thk
Washer M20 DIN126

3 300316016 6 LOCK NUT M20 CL 8 FZB DIN985 Lock nut M20 DIN985
4 72181694 2 HEX SOC SCREW Hex Soc Hd, M20 

x 120, 10.9
Bolt M20x100 cl. 10.9 DIN912

5 87790434 2 BOLT Hex, M20 x 2.5 x 160mm, Cl 
8.8

Bolt M20x160 cl. 8.8 DIN931

6 600475131 2 REFLECTOR Yellow reflector
7 43188 2 BOLT Hex, M20 x 120mm, Cl 8.8 Bolt M20x120 cl. 8.8 DIN931
8 372006343 1 AXLE Chassis axle
9 372006344 2 WASHER Washer

10 14422034 4 HEX SOC SCREW M12 x 1.75 x 
30mm, Cl 10.9, Full Thd

Bolt cl. 10.9 M20x100 DIN912

11 11107621 1 BOLT Hex, M10 x 70mm, Cl 8.8 Bolt M10x70 cl. 8.8 DIN931
12 300316020 4 LOCK NUT M10 CL 8 FZB DIN985 Lock nut M10 DIN985
13 301044019 1 HYDRAULIC CYLINDER Hydraulic cylinder

13a 301044020 - SEAL KIT Sealing kit for 301044019
14 84807411 1 THIN NUT Thin, M10 x 1.5, Cl 04 Nut M10 DIN936
15 7201014452 1 FORK Fork 40811 DIN71752
16 300304034 1 BOLT M10x30 CL 8.8 FZB DIN933 Bolt M10x30 cl. 8.8 DIN933
18 86511329 2 WASHER 31mm ID x 56mm OD x 

4mm Thk
Washer M30 DIN126

19 120068 2 BOLT Hex, M10 x 1.5 x 40mm, Cl 8.8 Bolt M10x40 cl. 8.8 DIN 933
20 301031117 1  Draw bar and chassis cylinder pin 

L=197mm
21 301031110 1  Transport lock (MY20)
22 300332039 1 WASHER M8 FZB DIN126 Washer M8 DIN126
23 300316027 1 NUT M8 CL 8 FZB DIN985 Lock nut M8 cl. 8.8 DIN985
24 7201011438 1 BUMPER Bumper
25 301000400 1 HUB Set of hubs without brakes
26 7203304012 2 AXLE  Hub without brakes
27 301010016 2 RIM Rim (16.00x17 6/161/205 ET-0)
27 71209067600 2 RIM Rim (13.00x17 6/161/205 ET-0)
28 301010015 2 TYRE/TIRE Tyre 480/45-17
28 372005154 2 TYRE/TIRE Tyre 380/55-17
29 301010014 1 WHEEL Wheel 480/45-17  right



006.1 p2

CHASSIS, HUBS W/O BRAKES AND WHEELS; (Prod Date) After 1 Sep 2020



006.1 p2

CHASSIS, HUBS W/O BRAKES AND WHEELS; (Prod Date) After 1 Sep 2020

REF PN QTY DESCRIPTION USAGE

29 372257200 1 WHEEL Wheel 380/55-17  right
30 301010013 1 WHEEL Wheel 480/45-17  left
30 372257300 1 WHEEL Wheel 380/55-17  left
31 82462894002 1  Set of wheels 380/55-17
31 82462895002 1  Set of wheels 480/45-17
32 372003583 2 HUB Hub
33 372003581 12 KIT Wheel nut
34 372003587 - KIT Set of cap (2 pieces)
35 372003586 - SPH ROLLER BEARING Set of bearings (item 35 + item 36)
36 372003586 - SPH ROLLER BEARING Set of bearings (item 35 + item 36)
37 372003585 - SEAL Set of sealings (2 x item 37 + 2 x item 

38 + 2 x item 39)
38 372003585 - SEAL Set of sealings (2 x item 37 + 2 x item 

38 + 2 x item 39)
39 372003585 - SEAL Set of sealings (2 x item 37 + 2 x item 

38 + 2 x item 39)
40 372003579 - KIT Set of wheel stud (12 pcs.)
41 372003588 - KIT Set of nuts and spring pins (4 x item 

41 + 4 x item 42)
42 372003588 - KIT Set of nuts and spring pins (4 x item 

41 + 4 x item 42)



007 p1

SECTIONS; (Prod Date) Before 31 Aug 2020



007 p1

SECTIONS; (Prod Date) Before 31 Aug 2020

REF PN QTY DESCRIPTION USAGE

1a 301014100 1 FRAME SECTION FRAME;FOR 1.2M ONLY
1b 301015100 1 FRAME SECTION FRAME;FOR 1.4M ONLY
1c 301016100 1 FRAME SECTION FRAME;FOR 1.6M ONLY
2 301014052 1 ROLLER LEFT PLATE OF FRONT ROLLER
3 301014051 1 ROLLER RIGHT PLATE OF FRONT ROLLER
4 300304058 10 BOLT DIN931 M12x40 BOLT M12X40 8.8 DIN933
6 300316021 36 LOCK NUT M12 CL 8 FZB DIN985 LOCK NUT M12 DIN985
7 301010025 6 BEARING ASSY  BEARING WITH HOUSING
8 71302210405 12 BOLT M10x40 cl.8.8 DIN7991 BOLT M10X40 CL.8.8 DIN7991
9 300316020 19 LOCK NUT M10 CL 8 FZB DIN985 LOCK NUT M10 DIN985

10 300407009 6 RING 25x1,2 DIN471 SEGER RING 25X1,2 DIN471
11 301014010 4 HOLDER SUSPENSIONS HOLDER
12 300304056 8 BOLT M12x30 CL 8.8 FZB DIN933 BOLT M12X30 CL. 8.8 FZB DIN933
13 301010021 1 ROPE STEEL ROPE
14 300066078 1 BUSHING BUSH
15 301014134 2 WASHER PLASTIC WASHER
16 300720649 1 PIN PIN
17 301014054 1 PLATE STAINLESS STEEL PLATE - LEFT
18 301014055 1 PLATE STAINLESS STEEL PLATE - RIGHT
19 300334036 12 RIVET 4,8x16 RIVET 4,8X16
20 301014016 2 FRAME LINK FOR TINES FRAME
21 300323030 12 PIN 6x36 DIN1481 SPRING PIN 6X36 DIN1481
22 301010020 4 PIN PIN D=20
23 300332034 8 WASHER M20 FZB DIN126 WASHER M20 FZB DIN126
24 101003152 AR TINE  CPL. GERMINATOR PRO TINE 

(32X12)
25 101200231 AR SHARE  SHARE CPL.
26 101003136 AR CLAMP CLAMP 50X13
27 300304711 AR BOLT M12x50 10.9 DIN603 

DACROMET 320 grade A
BOLT M12X50 10.9 DIN603 
DACROMET 320 GRADE A

28 300315003 AR NUT M12 CL 8 FZB DIN934 NUT M12 CL.8.8 DIN934
29a 301014200 1 FRAME TINE FRAME;FOR 1.2M ONLY
29b 301015200 1 FRAME TINE FRAME;FOR 1.4M ONLY
29c 301016200 1 FRAME TINE FRAME;FOR 1.6M ONLY
30 300304059 11 BOLT DIN931 M12x45 BOLT M12X45 CL. 8.8 DIN931



007 p2

SECTIONS; (Prod Date) Before 31 Aug 2020



007 p2

SECTIONS; (Prod Date) Before 31 Aug 2020

REF PN QTY DESCRIPTION USAGE

31a 301014060 1 BAR REAR LEVELBOARD;FOR 1.2M 
ONLY

31b 301015060 1 BAR REAR LEVELBOARD;FOR 1.4M 
ONLY

31c 301016060 1 BAR REAR LEVELBOARD;FOR 1.6M 
ONLY

32 301014136 1 CHAIN CHAIN
33 301014138 4 PLATE PLATE FOR ROLLER BEARING

34a 301014600 AR ROLLER B ROLLER (L=1200)
34b 301015600 AR ROLLER B ROLLER (L=1400)
34c 301016600 AR ROLLER B ROLLER (L=1600)
35a 301014800 AR ROLLER CROSKILL ROLLER (L=1200)
35b 301015800 AR ROLLER CROSKILL ROLLER (L=1400)
35c 301016800 AR ROLLER CROSKILL ROLLER (L=1600)
36a 300286500 AR ROLLER  ROTOCRAT ROLLER (L=1200)
36b 300286600 AR ROLLER  ROTOCRAT ROLLER (L=1400)
36c 300286700 AR ROLLER  ROTOCRAT ROLLER (L=1600)
37 103000486 AR TINE  ROD RIGHT
38 103000487 AR TINE  ROD LEFT

39a 300281900 AR ROLLER  C ROLLER (L=1200)
39b 300282200 AR ROLLER  C ROLLER (L=1400)
39c 300282500 AR ROLLER  C ROLLER (L=1600)
40 300304066 1 BOLT DIN933 M12x80 Fe/Zn5 BOLT M12X80 CL. 8.8 DIN931
41 301014130 1 HOLDER DEPTH CONTROL HOLDER
42 300332009 2 WASHER M16 FZB DIN126 WASHER M16 DIN126
43 300316023 2 LOCK NUT M16 CL 8 FZB DIN985 LOCK NUT M16 CL.8 FZB DIN985
44 7002148764 1 U-BOLT U-M16x110 U-BOLT M16X110 (FOR TUBE 

80X80)
45 301014131 1 PLATE SCALE
46 300334027 2 RIVET 4x10 DIN7337 RIVET 4X10 DIN7337
47 301014023 1 BUSHING BUSH WITH THREAD
48 300421002 2 LUBE NIPPLE DIN71412 M6x1 H1 GREASE NIPPLE M6
49 300323031 4 PIN 6x40 FZB DIN1481 SPRING PIN 6X40 DIN1481
50 301014133 1 BUSHING BUSH
51 301014126 1 BOLT TRAPEZOIDAL BOLT TR24X5
52 301014049 2 SLEEVE SLEEVE



007 p3

SECTIONS; (Prod Date) Before 31 Aug 2020



007 p3

SECTIONS; (Prod Date) Before 31 Aug 2020

REF PN QTY DESCRIPTION USAGE

53 301014056 1 BUSHING BUSH WTHOUT THREAD
54 200215714 2 PIN 8x45 DIN1481 SPRING PIN 8X45 DIN1481
55 300304042 1 BOLT DIN931 M10x80 BOLT 10X80 CL. 8.8 DIN931

56a 301014007 1 FRAME REAR SUSPENSIONS OF TINE 
FRAME;FOR 1.2M ONLY

56b 301015003 1 FRAME REAR SUSPENSIONS OF TINE 
FRAME;FOR 1.4M ONLY

56c 301016003 1 FRAME REAR SUSPENSIONS OF TINE 
FRAME;FOR 1.6M ONLY

57a 301014001 1 FRAME FRONT SUSPENSIONS OF TINE 
FRAME;FOR 1.2M ONLY

57b 301015001 1 FRAME FRONT SUSPENSIONS OF TINE 
FRAME;FOR 1.4M ONLY

57c 301016001 1 FRAME FRONT SUSPENSIONS OF TINE 
FRAME;FOR 1.6M ONLY

58 301014009 8 FRAME FLAT BAR
59 101200658 14 BUSHING  BUSH
60 101000940 AR TINE  VIBRO LEVEL TINE 45X11
61 301018118 AR PLATE  WORKING PLATE
62 300304165 AR BOLT M10x30 8.8 FZB DIN603 BOLT M10X30 CL. 8.8 DIN603
63 300315001 AR NUT M10 CL 8 FZB DIN934 NUT M10 DIN934
64 101155311 AR CLAMP  CLAMP B=60X60
65 300304051 AR BOLT M12x100 cl.8.8 DIN931 BOLT M12X100 CL.8.8 DIN931
66 301018140 4 HOLDER PLATE
67 300304036 6 BOLT M10x40 CL 8.8 FZB DIN931 BOLT M10X40 CL. 8.8 DIN933
68 301010022 2 PLUG SQUARE INSERT
69 301014013 1 BOLT PARALLELOGRAM BOLT
70 300315010 1 NUT M20x1,5 cl. 8.8 DIN936 NUT M20X1,5 CL. 8.8 DIN936
71 301014015 1 BOLT PARALLELOGRAM MIDDLE BOLT
72 301014014 1 BOLT PARALLELOGRAM LEFT BOLT

73a 301014820 1 AXLE ROLLER AXLE (L=1200)
73b 301015820 1 AXLE ROLLER AXLE (L=1400)
73c 301016820 1 AXLE ROLLER AXLE (L=1600)
74 301014825 AR RING MIDDLE RING 350
75 301014827 2 RING SIDE RING 350
76 301014828 AR RING RING 365
77 301014829 2 BUSHING BUSHING



007 p4

SECTIONS; (Prod Date) Before 31 Aug 2020



007 p4

SECTIONS; (Prod Date) Before 31 Aug 2020

REF PN QTY DESCRIPTION USAGE

78 301014830 AR WASHER WASHER
79 500068143 2 PIN SPRING PIN 10X70 DIN1481



007.1 p1

SECTIONS; (Prod Date) After 1 Sep 2020



007.1 p1

SECTIONS; (Prod Date) After 1 Sep 2020

REF PN QTY DESCRIPTION USAGE

1 1  Section frame (1.2m) (MY20)
1 1  Section frame (1.4m) (MY20)
1 1  Section frame (1.6m) (MY20)
1 NSS 1 NOT SOLD SEPARAT Section frame (1.6m) (MY20)
1 NSS 1 NOT SOLD SEPARAT Section frame (1.4m) (MY20)
1 NSS 1 NOT SOLD SEPARAT Section frame (1.2m) (MY20)
2 301014151 1 PLATE Left plate of front roller (MY20)
3 301014152 1 PLATE Right plate of front roller (MY20)
4 300304058 10 BOLT DIN931 M12x40 Bolt M12x40 8.8 DIN933
6 300316021 36 LOCK NUT M12 CL 8 FZB DIN985 Lock nut M12 DIN985
7 301010070 6 BEARING ASSY  Bearing with housing (MY20)
8 72182615 12 HEX SOC SCREW Flat Hd, M10 x 

40mm, Cl 8.8
Bolt M10x40 cl.8.8 DIN7991

9 300316020 19 LOCK NUT M10 CL 8 FZB DIN985 Lock nut M10 DIN985
10 300407011 6 CIRCLIP Seger ring 25x1,2 DIN471
11 301014010 4 HOLDER Suspensions holder
12 9706687 8 BOLT Hex, M12 x 1.75 x 30mm, Cl 

8.8, Full Thd
Bolt  M12x30 cl. 8.8 FZB DIN933

16 300720649 1 PIN Pin
17 301014054 1 PLATE Stainless steel plate - left
18 301014055 1 PLATE Stainless steel plate - right
19 300334036 12 RIVET 4,8x16 Rivet 4,8x16
20 301014016 2 FRAME Link for tines frame
21 14604171 12 LOCK PIN M6 x 30, Slotted Spring pin 6x36 DIN1481 (MY20)
22 301010020 4 PIN Pin d=20
23 140021 8 WASHER 22mm ID x 37mm OD x 

3mm Thk
Washer M20 FZB DIN126

24 101003152 20\2
5\28

TINE  Cpl. Germinator Pro tine (32x12)
25 101200231 20\2

5\28
SHARE  Share cpl.

26 101003136 20\2
5\28

CLAMP Clamp 50x13
27 300304711 20\2

5\28
BOLT M12x50 10.9 DIN603 
DACROMET 320 grade A

Bolt M12x50 10.9 DIN603 
DACROMET 320 grade A

28 9706685 20\2
5\28

NUT Hex, 12mm D, Cl 8 Nut M12 cl.8.8 DIN934
29 301014200 1 FRAME Tine frame (1,2m)
29 301015200 1 FRAME Tine frame (1,4m)
29 301016200 1 FRAME Tine frame (1,6m)



007.1 p2

SECTIONS; (Prod Date) After 1 Sep 2020



007.1 p2

SECTIONS; (Prod Date) After 1 Sep 2020

REF PN QTY DESCRIPTION USAGE

30 300304059 11 BOLT DIN931 M12x45 Bolt M12x45 cl. 8.8 DIN931
31 301014060 1 BAR Rear levelboard (1.2m)
31 301015060 1 BAR Rear levelboard (1.4m)
31 301016060 1 BAR Rear levelboard (1.6m)
32 301014136 1 CHAIN Chain
34 301014650 - ROLLER ''''B'''' roller L=1200 (MY20)
34 301015650 - ROLLER ''''B'''' roller L=1400 (MY20)
34 301016650 - ROLLER ''''B'''' roller L=1600 (MY20)
35 301014850 - ROLLER Croskill roller L=1200 (MY20)
35 301015850 - ROLLER Croskill roller L=1400 (MY20)
35 301016850 - ROLLER Croskill roller L=1600 (MY20)
36 301014350 - ROLLER Rotocrat roller L=1200 (MY20)
36 301015350 - ROLLER Rotocrat roller L=1400 (MY20)
36 301016350 - ROLLER Rotocrat roller L=1600 (MY20)
37 103000486 - TINE  Rod right
38 103000487 - TINE  Rod left
39 330021336 - ROLLER  ''''C'''' roller L=1200 (MY20)
39 330021337 - ROLLER  ''''C'''' roller L=1400 (MY20)
39 330021338 - ROLLER  ''''C'''' roller L=1600 (MY20)
41 301014130 1 HOLDER Depth control holder
42 140020 2 WASHER 17.5mm ID x 30mm OD x 

3mm Thk
Washer M16 DIN126

43 300316023 2 LOCK NUT M16 CL 8 FZB DIN985 Lock nut M16 cl.8 FZB DIN985
44 7002148764 1 U-BOLT U-M16x110 U-bolt M16x110 (for tube 80X80)
45 301014131 1 PLATE Scale
46 300334027 2 RIVET 4x10 DIN7337 Rivet 4x10 DIN7337
47 301014023 1 BUSHING Bush with thread
48 321204 2 LUBE NIPPLE M6 x 1.0 x 16mm OAL Grease nipple M6
49 82879212 4 PIN M6 x 40, Split Spring pin 6x40 DIN1481
50 301014133 1 BUSHING Bush
51 301014126 1 BOLT Trapezoidal bolt  Tr24x5
52 301014049 2 SLEEVE Sleeve
53 301014056 1 BUSHING Bush wthout thread
54 200215714 2 PIN 8x45 DIN1481 Spring pin 8x45 DIN1481
55 120073 1 BOLT Hex, M10 x 86.58mm, Cl 8.8 Bolt 10x80 cl. 8.8 DIN931
56 301014007 1 FRAME Rear suspensions of tine frame (1.2m)



007.1 p3

SECTIONS; (Prod Date) After 1 Sep 2020



007.1 p3

SECTIONS; (Prod Date) After 1 Sep 2020

REF PN QTY DESCRIPTION USAGE

56 301015003 1 FRAME Rear suspensions of tine frame (1.4m)
56 301016003 1 FRAME Rear suspensions of tine frame (1.6m)
57 301014001 1 FRAME Front suspensions of tine frame 

(1.2m)
57 301015001 1 FRAME Front suspensions of tine frame 

(1.4m)
57 301016001 1 FRAME Front suspensions of tine frame 

(1.6m)
58 301014009 8 FRAME Flat bar
59 101200658 14 BUSHING  Bush
60 101000940 6\7\

8
TINE  Vibro level tine 45x11

61 301018118 6\7\
8

PLATE  Working plate
62 86512424 12\1

4\16
CARRIAGE BOLT Sq Nk, M10 x 
30mm, Cl 8.8, Full Thd

Bolt M10x30 cl. 8.8 DIN603

63 100016 12\1
4\16

NUT M10 x 1.5, Cl 8 Nut M10 DIN934
64 101155311 6\7\

8
CLAMP  Clamp B=60x60

65 374887 - BOLT Hex, M12 x 1.75 x 100mm, Cl 
8.8

Bolt M12x100 cl.8.8 DIN931

66 301018140 4 HOLDER Plate
67 120068 6 BOLT Hex, M10 x 1.5 x 40mm, Cl 8.8 Bolt M10x40 cl. 8.8 DIN933
68 301010022 2 PLUG Square insert
69 301014013 1 BOLT Parallelogram bolt
70 920008881 1 THIN NUT M20 x 1.5 Nut M20x1,5 cl. 8.8 DIN936
71 301014015 1 BOLT Parallelogram middle bolt
72 301014014 1 BOLT Parallelogram left bolt
73 NSS 1 NOT SOLD SEPARAT Roller axle L=1600 (MY20)
73 NSS 1 NOT SOLD SEPARAT Roller axle L=1400 (MY20)
73 NSS 1 NOT SOLD SEPARAT Roller axle L=1200 (MY20)
74 301014825 4/5/

6
RING Middle ring 350

75 301014827 2 RING Side ring 350
76 301014828 5/6/

7
RING Ring 365

77 301014829 2 BUSHING Bushing
78 301014830 4/2/

0
WASHER Washer

79 301014132 2 PLUNGER Spring pin 10x70 DIN1481
-   



008 p1

FRONT LEVELING BOARD SCALE AND CYLINDER HOLDERS; (Prod Date) Before 31 Aug 2020



008 p1

FRONT LEVELING BOARD SCALE AND CYLINDER HOLDERS; (Prod Date) Before 31 Aug 2020

REF PN QTY DESCRIPTION USAGE

1 301018111 1 HYDRAULIC CYLINDER TOP HOLDER
2 301010010 2 PIN PIN (L= 109)
3 300304197 4 BOLT M10x60 CL 8.8 FZB DIN931 BOLT M10X60 DIN931
4 300316020 4 LOCK NUT M10 CL 8 FZB DIN985 LOCK NUT M10 DIN985
5 373006243 4 BUSHING  BUSHING D40X4,5 L=8
6 300332008 2 WASHER M12 FZB DIN126 WASHER M12 DIN126
7 300316021 2 LOCK NUT M12 CL 8 FZB DIN985 LOCK NUT M12 CL.8.8 DIN985
8 7002148764 2 U-BOLT U-M16x110 U-BOLT M16X110
9 301018107 1 HOLDER BOTTOM HOLDER

10 301018117 1 BAR FLAT BAR
11 300304051 2 BOLT M12x100 cl.8.8 DIN931 BOLT M12X100 8.8 DIN931
12 301014030 1 INDICATOR INDICATOR
13 301014033 1 BRACKET INDICATOR BRACKET
14 301014029 1 PIN INDICATOR PIN
15 300332043 1 WASHER M10 FZB DIN9021 WASHER M10 DIN9021
16 300332021 1 WASHER M10 FZB DIN127B SPRING WASHER M10 DIN127B
17 300304031 1 BOLT M10x20 CL 8.8 FZB DIN933 BOLT M10X20 CL. 8.8 DIN933
18 300316027 8 NUT M8 CL 8 FZB DIN985 LOCK NUT M8 DIN985
19 300304156 2 BOLT M8x30 cl. 8.8 DIN933 BOLT M8X30 CL. 8.8 DIN933
20 301018131 1 HOLDER SCALE HOLDER
21 301018124 1 SUPPORT SUPPORT FOL SCALE
22 300316025 4 LOCK NUT DIN985 M5 LOCK NUT M5 DIN985
23 100323134 4 BOLT M5x12 cl. 8.8 DIN933 BOLT M5X12 CL. 8.8 DIN933
24 301018125 1 DECAL  SCALE
25 200217617 7 RIVET 4x12 DIN7337 RIVET 4X12 DIN7337
26 301018126 1 INDICATOR SCALE INDICATOR
27 301018121 2 JOINT  JOINT M8
28 301018120 1 ROD ROD
29 71000105501 1 SWING CARRIAGE U-M8x77 60x60 U-BOLT M8X77
30 301018119 1 ARM  ARM
31 300304155 1 BOLT DIN931 M8x25 BOLT M8X25 CL. 8.8 DIN933
32 301018127 1 BUSHING BUSH
33 300332044 1 WASHER M12 FZB DIN9021 WASHER M12 DIN9021



008.1 p1

FRONT LEVELING BOARD SCALE AND CYLINDER HOLDERS; (Prod Date) After 1 Sep 2020



008.1 p1

FRONT LEVELING BOARD SCALE AND CYLINDER HOLDERS; (Prod Date) After 1 Sep 2020

REF PN QTY DESCRIPTION USAGE

1 301018111 1 HYDRAULIC CYLINDER Top holder
2 301010010 2 PIN Pin L= 109
3 120070 4 BOLT Hex, M10 x 1.5 x 60mm, Cl 8.8 Bolt M10x60 DIN931
4 300316020 4 LOCK NUT M10 CL 8 FZB DIN985 Lock nut M10 DIN985
5 373006243 4 BUSHING  Bushing D40x4,5 L=8
6 86511324 2 WASHER 13mm ID x 24mm OD x 

2.5mm Thk
Washer M12 DIN126

7 300316021 2 LOCK NUT M12 CL 8 FZB DIN985 Lock nut M12 cl.8.8 DIN985
8 7002148764 2 U-BOLT U-M16x110 U-bolt M16x110
9 301018107 1 HOLDER Bottom holder

10 301018117 1 BAR Flat bar
11 86508622 2 BOLT Hex, M12 x 1.75 x 100mm, Cl 

10.9
Bolt M12x100 8.8 DIN931

18 300316027 8 NUT M8 CL 8 FZB DIN985 Lock nut M8 DIN985
19 43128 2 BOLT Hex, M8 x 1.25 x 30mm, Cl 

8.8, Full Thd
Bolt M8x30 cl. 8.8 DIN933

20 301018131 1 HOLDER Scale holder
21 301018124 1 SUPPORT Support fol scale
22 300316025 4 LOCK NUT DIN985 M5 Lock nut M5 DIN985
23 86632597 4 BOLT Hex, M5 x 0.8 x 12mm, Cl 8.8, 

Full Thd
Bolt M5x12 cl. 8.8 DIN933

24 301018125 1 DECAL  Scale
25 200217617 7 RIVET 4x12 DIN7337 Rivet 4x12 DIN7337
26 301018126 1 INDICATOR Scale indicator
27 301018121 2 JOINT  Joint M8
28 301018120 1 ROD Rod
29 71000105501 1 SWING CARRIAGE U-M8x77 60x60 U-bolt M8x77
30 301018119 1 ARM  Arm
31 43127 1 BOLT Hex, M8 x 1.25 x 25mm, Cl 

8.8, Full Thd
Bolt M8x25 cl. 8.8 DIN933

32 301018127 1 BUSHING Bush
33 300332044 1 WASHER M12 FZB DIN9021 Washer M12 DIN9021



009 p1

TRACK ERADICATORS; (Prod Date) Before 31 Aug 2020



009 p1

TRACK ERADICATORS; (Prod Date) Before 31 Aug 2020

REF PN QTY DESCRIPTION USAGE

1 301050005 1 BEAM  MAIN BEAM
2 301050009 1 HOLDER LEFT SLIDE HOLDER
3 301050014 8 HOLDER DEPTH SETTING HOLDER
4 301050017 4 HOLDER LEFT TINE HOLDER
5 301050018 4 HOLDER RIGHT TINE HOLDER
6 101000992 8 TINE VTH TINE WITH 2 HOLE ULTRA 

GOOSEFOOT 70X6MM.
7 101000836 1 TINE  SPRING
8 101000837 1 STUD STEM
9 300316023 41 LOCK NUT M16 CL 8 FZB DIN985 LOCK NUT M16 CL.8 FZB DIN985

10 300304093 1 BOLT DIN933 M16x45 BOLT M16X45
11 NSS 1 NOT SOLD SEPARAT ULTRA GOOSEFOOT 70X6MM
12 NSS 2 NOT SOLD SEPARAT NUT
13 NSS 2 NOT SOLD SEPARAT BOLT
14 101000551 1 SHARE  ULTRA GOOSEFOOT 70X6MM CPL. 

INCL ITEM 12, 13, 37 (INCL 2, 2, 1 
PCS)

15 301050010 1 HOLDER RIGHT SLIDE HOLDER
16 301050019 2 PLATE MOUNTING PLATE
17 300304219 4 BOLT M16x55 CL 8.8 FZB DIN933 BOLT M16X55 DIN933
18 300315006 4 LOCK NUT DIN985 M16 NUT M16 DIN934
19 101000839 8 CLAMP CLAMP FOR VTH TINE 630
20 100306168 8 BOLT M16x1,5x110 10.9 DIN960 BOLT M16X1,5X110 10.9 DIN960
21 100316088 8 LOCK NUT M16x1,5 cl.8 DIN980 LOCK NUT M16X1,5 CL.8 DIN980
22 7002148764 16 U-BOLT U-M16x110 U-BOLT M16X110 (FOR TUBE 

80X80)
23 300332009 40 WASHER M16 FZB DIN126 WASHER M16 FZB DIN126
24 104000013 8 PIN  PIN 14MM
25 300333067 8 CLIP DIN 11024 COTTER B48 FZB DIN11024
26 300304250 8 BOLT M16x170 cl. 8.8 DIN931 BOLT M16X170 CL. 8.8 DIN931
27 300304062 8 BOLT DIN931 M12x60 BOLT M12X60 8.8 DIN931
28 300316021 8 LOCK NUT M12 CL 8 FZB DIN985 LOCK NUT M12



009.1 p1

TRACK ERADICATORS; (Prod Date) After 1 Sep 2020



009.1 p1

TRACK ERADICATORS; (Prod Date) After 1 Sep 2020

REF PN QTY DESCRIPTION USAGE

1 301050005 1 BEAM  Main beam
2 301050009 1 HOLDER Left slide holder
3 301050014 8 HOLDER Depth setting holder
4 301050017 4 HOLDER Left tine holder
5 301050018 4 HOLDER Right tine holder
6 101000992 8 TINE VTH tine with 2 hole ultra goosefoot 

70x6mm.
7 101000836 1 TINE  Spring
8 101000837 1 STUD Stem
9 300316023 41 LOCK NUT M16 CL 8 FZB DIN985 Lock nut M16 cl.8 FZB DIN985

10 300304093 1 BOLT DIN933 M16x45 Bolt M16x45
11 NSS 1 NOT SOLD SEPARAT Ultra goosefoot 70x6mm (see item 14)
12 NSS 2 NOT SOLD SEPARAT Nut (see item 14)
13 NSS 2 NOT SOLD SEPARAT Bolt (see item 14)
14 101000551 1 SHARE  Ultra goosefoot 70x6mm cpl. (1 x 

item 11 + 2 x item 12 + 2 x item 13)
15 301050010 1 HOLDER Right slide holder
16 301050019 2 PLATE Mounting plate
17 385923 4 BOLT Hex, M16 x 2 x 55mm, Cl 8.8, 

Full Thd
Bolt M16x55 DIN933

18 100020 4 NUT M16 x 2.0, Cl 8 Nut M16 DIN934
19 101000839 8 CLAMP Clamp for VTH tine 630
20 11369634 8 BOLT Hex, M16 x 1.5 x 110, 10.9 Bolt M16x1,5x110 10.9 DIN960
21 14049021 8 LOCK NUT M16 x 1.5 Lock nut M16x1,5 cl.8 DIN980
22 354360 16 BOLT Hex, M16 x 2 x 130mm, Cl 8.8 U-bolt M16x130  (MY20)
23 140020 40 WASHER 17.5mm ID x 30mm OD x 

3mm Thk
Washer M16 FZB DIN126

24 104000013 8 PIN  Pin 14mm
25 300333067 8 CLIP DIN 11024 Cotter B48 FZB DIN11024
26 86508584 8 BOLT Hex, M16 x 2 x 170mm, Cl 8.8 Bolt M16x170 cl. 8.8 DIN931
27 9706693 8 BOLT Hex, M12 x 1.75 x 60mm, Cl 

8.8
Bolt M12x60 8.8 Din931

28 300316021 8 LOCK NUT M12 CL 8 FZB DIN985 Lock nut M12
29 101110067 16 CLAMP Plate (MY20)



010 p1

MAIN HYDRAULIC SYSTEM - VALVES AND FITTINGS; (Prod Date) Before 31 Aug 2020



010 p1

MAIN HYDRAULIC SYSTEM - VALVES AND FITTINGS; (Prod Date) Before 31 Aug 2020

REF PN QTY DESCRIPTION USAGE

1 301011081 1 COVER LEFT COVER
2 301011080 1 FRAME RIGHT COVER
3 300316027 33 NUT M8 CL 8 FZB DIN985 LOCK NUT M8 CL. 8.8 DIN985
4 7000602447 4 WASHER M8 FZB DIN9021 WASHER M8 DIN126
5 300304191 4 BOLT M8x25 CL 4.6 FZB DIN603 BOLT M8X25 CL. 8.8 DIN603
6 300304150 10 BOLT M8x12 cl. 8.8 DIN933 BOLT M8X12 CL. 8.8 DIN933
7 300332025 10 WASHER M6 DIN127B WASHER M8 DIN127B
8 300332039 26 WASHER M8 FZB DIN126 WASHER M8 DIN126
9 301010065 1 BRACKET REAR VALVES PLATE

10 301010064 1 VALVE FRONT VALVES PLATE
11 300304157 8 BOLT M8x35 DIN 933 BOLT M8X35 CL. 8.8 DIN 933
12 300081791 16 BREATHER BUMPER
14 300304155 6 BOLT DIN931 M8x25 BOLT M8X25 CL. 8.8 DIN933
15 301010063 1 HOLDER VALVE HOLDER
16 500031594 3 CLAMP HOSE DOUBLE HOLDER
17 7000602216 3 BOLT M6x45 cl. 8.8 DIN931 BOLT M6X45 CL. 8.8 DIN931
18 301010055 1 COVER BALL VALVE COVER
19 300304136 3 BOLT M6x50 cl. 8.8 DIN931 BOLT M6X50 CL. 8.8 DIN931
20 300316026 3 LOCK NUT M6 DIN985 LOCK NUT M6 DIN985
21 301010058 1 PLATE PLATE
22 371002803 1 SPRING  SPRING
23 301010057 1 LEVER LEVER
24 300323012 1 PIN 10x30 SPRING PIN 10X30
25 300332052 4 WASHER M6 DIN9021 WASHER M6 DIN126
26 300304187 4 BOLT M6x20 cl. 8.8 DIN603 BOLT M6X20 CL. 8.8 DIN603
27 301010059 1 BRACKET BALL VALVE BRACKET
28 300304156 3 BOLT M8x30 cl. 8.8 DIN933 BOLT M8X30 CL. 8.8 DIN933
29 300304159 10 BOLT M8x45 cl. 8.8 DIN933 BOLT M8X45 CL. 8.8 DIN933
30 300304152 4 BOLT M8x16 cl. 8.8 DIN933 BOLT M8X16 CL. 8.8 DIN933
31 301011079 1 FRAME FRONT COVER
32 301010066 1 HOLDER VBPDE 1/2'' L VALVE HOLDER
33 300304146 2 BOLT M6x60 cl. 8.8 DIN931 BOLT M6X60 CL. 8.8 DIN931
34 330140001 4 PILOT VALVE DOUBLE PILOT OPERATED 

CHECK VALVE
35 300007689 12 FITTING FITTING 1/2'' / M18X1,5
36 300008303 1 FITTING FITTING 1/2'' / M14X1,5



010 p2

MAIN HYDRAULIC SYSTEM - VALVES AND FITTINGS; (Prod Date) Before 31 Aug 2020



010 p2

MAIN HYDRAULIC SYSTEM - VALVES AND FITTINGS; (Prod Date) Before 31 Aug 2020

REF PN QTY DESCRIPTION USAGE

37 300008314 1 FITTING T-FITTING M14X1,5
38 300007696 1 HYDRAULIC VALVE L-FITTING M14X1,5
39 300000867 16 ADAPTER  L-FITTING M18X1,5
40 300007695 2 FITTING FITTING 3/8'' / M14X1,5
41 7210000135 1 DIVIDER  STEEL FLOW DIVIDER DFL 6-10L/

MIN.
42 71202079060 16 QUICK MALE COUPLING M18x1.5 - 

3/8''
FITTING 3/8'' / M18X1,5

43 7210000165 12 FITTING  L-FITTING M18X1,5
44 330140004 4 CHECK VALVE SEQUENCE VALVE ADJUSTED ON 

170 BAR VSQAPP 3/8''
45 330130005 2 FITTING  FITTING M18X1,5
46 330140003 2 CONTROL VALVE BODY + FLOW CONTROL VALVE 

ADJUSTED ON 17L/MIN. VRD 380 - 
D

47 330130004 5 CHECK VALVE  TEST POINT B715-MT01-912L 
(M18X1,5 / M16X2)

48 300304145 2 BOLT M6x55 cl. 8.8 DIN931 BOLT M6X55 CL. 8.8 DIN931
49 330140005 1 DIVIDER  STEEL FLOW DIVIDER DFL 43758 L/

MIN.
50 300008369 2 FITTING FITTING 1/2'' / M22X1,5
51 300008370 2 FITTING T-FITTING M22X1,5
52 300008371 2 FITTING L-FITTING M22X1,5
53 330140002 1 VALVE OVERCENTER VALVE VBCD3/8''DE-

A (V0422)
54 300037400/1 2 FITTING  T-FITTING M18X1,5
55 330130007 1 FITTING FITTING D=0,8MM 1/2'' / M18X1,5
56 330140007 1 CHECK VALVE SEQUENCE VALVE ADJUSTED ON 

100 BAR VSQAPP 3/8''
57 71202079340 1 BULKHEAD 12L BULKHEAD CONNECTOR 

M18X1,5
58 301044642 1 BRACKET BULKHEAD CONNECTOR 

BRACKET



010.1 p1

MAIN HYDRAULIC SYSTEM - VALVES AND FITTINGS; (Prod Date) After 1 Sep 2020



010.1 p1

MAIN HYDRAULIC SYSTEM - VALVES AND FITTINGS; (Prod Date) After 1 Sep 2020

REF PN QTY DESCRIPTION USAGE

1 300000867 21 ADAPTER  HOSE CONNECTOR
2 300007688 4 FITTING Fitting with nut 1/2''/M22x1.5 

(TN426-15LR)
3 300007689 12 FITTING Reducer 1/2''/M18x1.5 

(TN92gg-12LR 1/2'')
4 300007695 2 FITTING Coupling 3/8''/M14x1.5
5 300007696 4 HYDRAULIC VALVE Elbow with nut M14x1.5
6 300008303 3 FITTING Adapter 1/2''/M14x1,5 

(TN92GG-08LR 1/2?)
7 300008314 1 FITTING Rotary fitting M14x1,5
8 300008370 2 FITTING Adjustable T fitting M22x1,5 (''TN 

420-15L'')
9 300008371 5 FITTING Adjustable elbow fitting M22x1,5 (''TN 

419-15L'')
10 300037400 3 QUICK MALE COUPLING  HYDR. COUPLING - USE 

300037400/1
11 300081791 22 BREATHER Bumper
12 10903724 2 BOLT M6 x 55, 8.8 BOLT M6x55-8.8-B 8.8
13 338413 2 BOLT Hex, M6 x 1 x 60mm, Cl 8.8 Bolt M6x60 8.8 FZB DIN931
14 120103 5 BOLT M8 x 1.25 x 16mm, Cl 8.8 Bolt M8x16 8.8 FZB DIN933
15 43127 2 BOLT Hex, M8 x 1.25 x 25mm, Cl 

8.8, Full Thd
Bolt M8x25 8.8 FZB DIN933

16 300381 2 BOLT Hex, M8 x 1.25 x 35mm, Cl 
8.8, Full Thd

BOLT, M8X1.25X35 FULL 8.8 ZND

17 86615002 12 LATCH  BOLT d gw M8x45 8.8 FZB DIN933
18 15213621 2 SCREW Hex, M8 x 1.25 x 55mm, Cl 

8.8, Full Thd
BOLT d gw M8x55 8.8 FZB DIN933

19 86512418 4 CARRIAGE BOLT Sq Nk, M6 x 
20mm, Cl 8.8, Full Thd

Bolt M6x20 8.8 FZB DIN603

20 300316026 9 LOCK NUT M6 DIN985 Lock nut M6 cl.8 FZB DIN985
21 300316027 24 NUT M8 CL 8 FZB DIN985 Lock nut M8 FE/ZN9
22 10571774 5 LOCK WASHER 8.1mm ID x 14.8mm 

OD x 2mm Thk
Spring washer M8 FZB DIN127B

23 30032039 14  Washer M8 FZB DIN126
24 301010063 1 HOLDER Valve VBCD holder
25 301010066 1 HOLDER VBPDE holder - Hydraulic plate - 

GERMINATOR PRO



010.1 p2

MAIN HYDRAULIC SYSTEM - VALVES AND FITTINGS; (Prod Date) After 1 Sep 2020



010.1 p2

MAIN HYDRAULIC SYSTEM - VALVES AND FITTINGS; (Prod Date) After 1 Sep 2020

REF PN QTY DESCRIPTION USAGE

26 301010112 1  Front valve plate - MY2020 - DK 
GREY

27 301010113 1  Rear valve plate - MY2020 - DK 
GREY

28 301010114 1  Valve holder I - MY2020 - DK GREY
29 301010115 1  Valve holder II - MY2020 - DK GREY
30 301010116 1  Valve holder III - MY2020 - DK GREY
31 330130004 2 CHECK VALVE  Measuring fitting with nut (B715-

MT01-912L)
32 330130005 2 FITTING  Straight fitting with nut M18x1,5 / 

3/8'' (HK 426-12LR)
33 330130007 1 FITTING Straight fitting with throttling d=0,8mm 

1/2'' / M18x1,5
34 330130015 1 ADAPTER Fitting TN 92GG 15LR 3/8'' (3/8'' / 

M22x1,5)
35 330130020 1  Measuring fitting with nut (B715-

MT01-915L)
36 330130021 2  T-fitting 3 x thread M22x1,5 TA 100 - 

15L
37 330130022 1  Coupling with restrictor d=1,5 3/8''/

M14 8L
38 330130023 1  Coupling with restrictor d=0,8 3/8''/

M18x1,5 12L (TA 92 GG - 12 LR)
39 330140001 5 PILOT VALVE Check valve VBPDE 1/2'' L (V0030)
40 330140002 3 VALVE Overcenter valve VBCD3/8''DE-A 

(V0422)
41 330140004 3 CHECK VALVE Sequential valve VSQAPP 

3/8'' (set170bar)
42 330140023 1  Flow divider DFL 20-32 L/min
43 330140007 1 CHECK VALVE Sequence valve VSQAPP 

3/8'' (adjusted on 100bar)
44 330140026 2  Check valve VU V0600
45 500031594 2 CLAMP CLUTCH
46 7000406140 2 QUICK FEMALE COUPLING GUARD CAPE F. MALE 1/2 ''BLACK
47 7000600399 2 CAP  DUST CAP F. MALE 1/2'' RED
48 86977790 1 BOLT Hex, M6 x 1 x 45mm, Cl 8.8 STEEL BOLT
49 71202079060 23 QUICK MALE COUPLING M18x1.5 - 

3/8''
PIPE END



010.1 p3

MAIN HYDRAULIC SYSTEM - VALVES AND FITTINGS; (Prod Date) After 1 Sep 2020



010.1 p3

MAIN HYDRAULIC SYSTEM - VALVES AND FITTINGS; (Prod Date) After 1 Sep 2020

REF PN QTY DESCRIPTION USAGE

50 71202079340 4 BULKHEAD COUPLING XSV NW 10 HL
51 7210000111 2 HOLDER  HOLDER
52 7210000125 4 PLATE  QUICK COUPLING
53 7210000135 1 DIVIDER  Flow divider DFL 6-10 L/min
54 7210000165 13 FITTING  HYD. COUPLING
55 811311-8639 1 HYD CONNECTOR  SWIVEL RUN TEE
56 87310377 8 CARRIAGE BOLT Reg Sq Nk, M8 x 

1.25 x 35mm, Cl 8.8
BOLT, RDH SQNK FULL M8X35 8.8 
ZND

57 87698769 1 BOLT Hex, M6 x 35mm, Cl 8.8 BOLT M6x35-8.8-B 8.8



011 p1

DRAWBAR AND CHASSIS HYDR. SYSTEM; (Prod Date) Before 31 Aug 2020



011 p1

DRAWBAR AND CHASSIS HYDR. SYSTEM; (Prod Date) Before 31 Aug 2020

REF PN QTY DESCRIPTION USAGE

1 7210000125 2 PLATE  QUICK COUPLING M18X1,5
2 7000406140 2 QUICK FEMALE COUPLING DUST COUPLING - BLACK
3 301044054 2 HYDRAULIC HOSE HYDRAULIC HOSE M18X1,5 

(L=5500)
4 330120007 3 HYDRAULIC HOSE HYDRAULIC HOSE M18X1,5 (L=750)
5 330120006 1 HYDRAULIC HOSE HYDRAULIC HOSE M18X1,5 

(L=1650)
6 301044032 1 DRAWBAR DRAWBAR HYDRAULIC CYLINDER 

CPL. INCL ITEM 6a
6a 301044018 AR SEAL KIT SEALING KIT

7 330100001 1 HYDRAULIC CYLINDER HYDRAULIC CYLINDER FOR 
CHASSIS INCL ITEM 7a

7a 301044046 AR SEAL KIT SEALING KIT
8 330140002 1 VALVE OVERCENTER VALVE VBCD3/8''DE-

A (V0422)
9 71202079060 4 QUICK MALE COUPLING M18x1.5 - 

3/8''
FITTING 3/8'' / M18X1,5

10 300000867 2 ADAPTER  L-FITTING M18X1,5
11 300037400/1 2 FITTING  T-FITTING M18X1,5
12 330190021 1 PROTECTIVE SLEEVE HELIX PROTECTION BLACK 

3/8'' (L=100MM)
13 330190022 1 PROTECTIVE SLEEVE HELIX PROTECTION BLACK 

3/8'' (L=200MM)
14 330190011 1 PROTECTIVE SLEEVE HELIX PROTECTION KIT HG-40 

(L=350MM)



011.1 p1

DRAWBAR AND CHASSIS HYDR SYSTEM; (Prod Date) After 1 Sep 2020



011.1 p1

DRAWBAR AND CHASSIS HYDR SYSTEM; (Prod Date) After 1 Sep 2020

REF PN QTY DESCRIPTION USAGE

1 330120076 1  Hydr. hose 3/8'' - 10x 2SN M18x1,5 - 
0 - Nut / M18x1,5 - 90 - Nut L=1180

2 330120075 1  Hydr. hose 3/8'' - 10x 2SN M18x1,5 - 
0 - Nut / M18x1,5 - 90 - Nut L=650

3 330120073 2  Hydr. hose 3/8'' - 10x 2SN M18x1,5 - 
0 - Nut / M18x1,5 - 90 - Nut L=800

4 330120063 6  Hydr. hose 1/4'' - 6x 1SN M18x1,5 - 0 
- Nut / M18x1,5 - 90 - Nut L=350

5 330120082 2  Hydr. hose 3/8'' - 10x 2SN M18x1,5 - 
0 - Nut / M18x1,5 - 45 - Nut L=350

6 330120077 1  Hydr. hose 3/8'' - 10x 2SN M18x1,5 - 
0 - Nut / M18x1,5 - 0 - Nut L=300

7 330120078 2  Hydr. hose 3/8'' - 10x 2SN M18x1,5 - 
0 - Nut / M18x1,5 - 45 - Nut L=1520

8 330120084 1  Hydr. hose 3/8'' - 10x 2SN M18x1,5 - 
0 - Nut / M22x1,5 - 90 - Nut L=200

9 330120083 1  Hydr. hose 3/8'' - 10x 2SN M18x1,5 - 
0 - Nut / M18x1,5 - 45 - Nut L=1090

10 330120079 1  Hydr. hose 3/8'' - 10x 2SN M18x1,5 - 
0 - Nut / M18x1,5 - 90 - Nut L=990

11 330120080 1  Hydr. hose 3/8'' - 10x 2SN M18x1,5 - 
0 - Nut / M18x1,5 - 90 - Nut L=1900

12 330120081 1  Hydr. hose 3/8'' - 10x 2SN M18x1,5 - 
0 - Nut / M18x1,5 - 90 - Nut L=1020

13 330120066 1  Hydr. hose 1/4'' - 6x 1SN M14x1,5 - 0 
- Nut / M18x1,5 - 0 - Nut L=750

14 330120067 1  Hydr. hose 1/4'' - 6x 1SN M14x1,5 - 0 
- Nut / M18x1,5 - 0 - Nut L= 680

15 330120064 1  Hydr. hose 1/4'' - 6x 1SN M14x1,5 - 0 
- Nut / M14x1,5 - 90 - Nut L=2250

16 330120065 1  Hydr. hose 1/4'' - 6x 1SN M14x1,5 - 0 
- Nut / M14x1,5 - 90 - Nut L=2550

17 330120068 1  Hydr. hose 1/4'' - 6x 1SN M14x1,5 - 
90 - Nut / M18x1,5 - 0 - Nut L=300

18 330120072 4  Hydr. hose 3/8'' - 10x 2SN M18x1,5 - 
0 - Nut / M18x1,5 - 90 - Nut L=450

19 330120010 4 HYDRAULIC HOSE Hydr. hose 3/8'' - 10x 2SN M18x1,5 - 
0 - Nut / M18x1,5 - 0 - Nut L=700



011.1 p2

DRAWBAR AND CHASSIS HYDR SYSTEM; (Prod Date) After 1 Sep 2020



011.1 p2

DRAWBAR AND CHASSIS HYDR SYSTEM; (Prod Date) After 1 Sep 2020

REF PN QTY DESCRIPTION USAGE

20 330120070 1  Hydr. hose 3/8'' - 10x 2SN M18x1,5 - 
0 - Nut / M18x1,5 - 90 - Nut L=720

21 330120071 1  Hydr. hose 3/8'' - 10x 2SN M18x1,5 - 
0 - Nut / M18x1,5 - 90 - Nut L=590

22 330120074 1  Hydr. hose 3/8'' - 10x 2SN M18x1,5 - 
0 - Nut / M18x1,5 - 0 - Nut L=1550

23 301044054 4 HYDRAULIC HOSE Hydr. hose 3/8'' - 10x 2SN M18x1,5 - 
0 - Nut / M18x1,5 - 0 - Nut L=5500

24 301044121 1  Chassis cylinder 100/50-280 -  
GP5400, GP6200 - MY2020

24 301044123 1  Chassis cylinder 110/50-350 -  
GP7900 - MY2020

25 301044032 1 DRAWBAR Drawbar cylinder 100/40-125 
assembled (with spacers).

26 301044039 2 HYDRAULIC CYLINDER Wing cylinder 90/40-743 -  
GERMINATOR PRO

27 330130022 1  Coupling with restrictor d=1,5 3/8''/
M14 8L

28 300007695 3 FITTING Coupling 3/8''/M14x1,5
29 300007696 2 HYDRAULIC VALVE Elbow with nut M14x1,5
30 301044019 2 HYDRAULIC CYLINDER Hydraulic cylinder for transport lock 

25/16-50 -  GERMINATOR PRO



012 p1

HOOKS AND TRANSPORT LOCK HYDR. SYSTEM; (Prod Date) Before 31 Aug 2020



012 p1

HOOKS AND TRANSPORT LOCK HYDR. SYSTEM; (Prod Date) Before 31 Aug 2020

REF PN QTY DESCRIPTION USAGE

1 7210000125 2 PLATE  QUICK COUPLING
2 7000600399 2 CAP  DUST COUPLING - RED
3 301044054 2 HYDRAULIC HOSE HYDRAULIC HOSE M18X1,5 

(L=5500)
4 330120009 2 HYDRAULIC HOSE HYDRAULIC HOSE M14X1,5/ 

M18X1,5 (L=1000)
5 300007695 2 FITTING FITTING 3/8'' / M14X1,5
6 330120010 4 HYDRAULIC HOSE HYDRAULIC HOSE M18X1,5 (L=700)
7 330120008 1 HYDRAULIC HOSE HYDRAULIC HOSE M14X1,5/ 

M18X1,5 (L=2100)
8 330120018 1 HYDRAULIC HOSE HYDRAULIC HOSE M18X1,5 

(L=2300)
9 330120015 1 HYDRAULIC HOSE HYDRAULIC HOSE M18X1,5 

(L=2450)
10 300000867 4 ADAPTER  L-FITTING M18X1,5
11 330140006 1 AXLE BALL VALVE M18X1,5 (RS2-12L)
12 300007696 2 HYDRAULIC VALVE L-FITTING M14X1,5
13 330190023 1 PROTECTIVE SLEEVE HELIX PROTECTION RED (L=100)
14 330190024 1 PROTECTIVE SLEEVE HELIX PROTECTION RED (L=200)
15 330190012 1 PROTECTIVE SLEEVE HELIX PROTECTION HG-63 (L= 

800MM)
16 330140006 1 AXLE BAL VALVE M18X1,5
17 71202079361 1 REDUCER  FITTING M18X1,35
18 330190009 2 PROTECTIVE SLEEVE HELIX PROTECTION HG-40 

(L=550MM)



012.1 p1

HOOKS AND TRANSPORT LOCK HYDR SYSTEM; (Prod Date) After 1 Sep 2020



012.1 p1

HOOKS AND TRANSPORT LOCK HYDR SYSTEM; (Prod Date) After 1 Sep 2020

REF PN QTY DESCRIPTION USAGE

1 300000867 6 ADAPTER  HOSE CONNECTOR
2 300304034 2 BOLT M10x30 CL 8.8 FZB DIN933 Bolt M10x30 8.8 FZB DIN933
3 300304035 2 BOLT M10x35 CL 8.8 FZB DIN933 Bolt M10x35 8.8 FZB DIN933
4 43128 5 BOLT Hex, M8 x 1.25 x 30mm, Cl 

8.8, Full Thd
BOLT, M8X30 FULL 8.8 ZND

5 86512418 4 CARRIAGE BOLT Sq Nk, M6 x 
20mm, Cl 8.8, Full Thd

BOLT, RDH SQNK M6X20 8.8 ZND

6 100016 2 NUT M10 x 1.5, Cl 8 Nut10 X 1.5, CL 8
7 300316020 4 LOCK NUT M10 CL 8 FZB DIN985 Lock nut M10 cl.8 FZB DIN985
8 300316026 4 LOCK NUT M6 DIN985 Lock nut M6 cl.8 FZB DIN985
9 300316027 7 NUT M8 CL 8 FZB DIN985 Lock nut M8 FE/ZN9

10 9512583 1 LOCK PIN 10mm OD x 30mm L, 
Slotted

PIN, SLOTTED, SPRING 10X30 HVY 
CST PLN

11 300332039 5 WASHER M8 FZB DIN126 Washer M8 FZB DIN126
12 300332052 4 WASHER M6 DIN9021 Large washer M6 FZB DIN9021
13 301010075 1  Complete pin for wings (Version for 

valve)  - GERMINATOR PRO 
(fantom) - MY2020

14 301010081 1  Middle holder - MY2020
15 301010082 2  Side plate - MY2020 - DKGREY CNHi
16 301010084 1  Tension bolt - MY2020 - GALV
17 301010085 1  Spring holder - MY2020 - DKGREY 

CNHi
18 301010092 1  Arm welded - MY2020 - DKGREY 

CNHi
19 301010095 1  Wing valve lever -  GERMINATOR 

PRO - MY2020 - GALV
20 301010097 1  Wing valve rod - MY2020 - GALV
21 301010110 1  Wing valve fixation plate - MY2020
22 301010111 1  Wing valve cover - MY2020 - 

DKGREY
23 301010118 1  Protection L=300  - MY2020
24 301010119 1  Protection L=400  - MY2020
25 330140024 1  3-WAYS DIVERTER VALVES DF 3 

V0880
26 330140025 2  End stroke valves V0827
27 371002803 1 SPRING  Spring



012.1 p2

HOOKS AND TRANSPORT LOCK HYDR SYSTEM; (Prod Date) After 1 Sep 2020



012.1 p2

HOOKS AND TRANSPORT LOCK HYDR SYSTEM; (Prod Date) After 1 Sep 2020

REF PN QTY DESCRIPTION USAGE

28 412215 2 BOLT Hex, M8 x 1.25 x 100mm, Cl 
8.8

BOLT, M8X100 8.8 ZND

29 71202079060 7 QUICK MALE COUPLING M18x1.5 - 
3/8''

PIPE END

30 811432-5694 1 SPRING  TENSION SPRING, GALV.
31 140022 1 WASHER 26mm ID x 44mm OD x 

4mm Thk
WASHER, 26 X 44 X 4 MM CST ZND

32 300316063 1 NUT M24x1,5 DIN937 HEX SLOTTED NUT M24x1,5 cl.6 
FZB DIN937

33 130012 1 COTTER PIN M5 x 50 PIN, COTTER 5X50MM STL ZND
34 300316021 1 LOCK NUT M12 CL 8 FZB DIN985 Lock nut  M12 cl.8 FZB DIN985
35 10571979 1 LOCK WASHER M12 Spring washer M12 FZB DIN127B



013 p1

SUSPENSION HYDR. SYSTEM GP5400 AND GP6200; (Prod Date) Before 31 Aug 2020



013 p1

SUSPENSION HYDR. SYSTEM GP5400 AND GP6200; (Prod Date) Before 31 Aug 2020

REF PN QTY DESCRIPTION USAGE

1 301044077 AR NUT M22x1,5 NUT M22X1,5
2 301044076 AR PLUG PLUG
3 330120013 AR HYDRAULIC HOSE HYDRAULIC HOSE M22X1,5 (L=600)
4 330120012 AR HYDRAULIC HOSE HYDRAULIC HOSE M22X1,5 (L=840)
5 330120011 AR HYDRAULIC HOSE HYDRAULIC HOSE M22X1,5 

(L=1900)
6 330120014 AR HYDRAULIC HOSE HYDRAULIC HOSE M22X1,5 

(L=2100)
7 330190014 AR PROTECTIVE SLEEVE HELIX PROTECTION HG-50 

(L=1700MM)
8 330190016 AR PROTECTIVE SLEEVE HELIX PROTECTION HG-50 

(L=1900MM)



013.1 p1

SUSPENSION HYDR SYSTEM SGX540 AND SGH620; (Prod Date) After 1 Sep 2020



013.1 p1

SUSPENSION HYDR SYSTEM SGX540 AND SGH620; (Prod Date) After 1 Sep 2020

REF PN QTY DESCRIPTION USAGE

1 301044077 4/4 NUT M22x1,5 Nut M22x1,5
2 301044076 4/4 PLUG Plug
3 330120085 2/2  Hydraulic hose M22x1,5 L=700 

(MY2020)
5 330120011 2/2 HYDRAULIC HOSE Hydraulic hose M22x1,5 L=1900
6 330120014 4/0 HYDRAULIC HOSE Hydraulic hose M22x1,5 L=2100
7 330190014 0/4 PROTECTIVE SLEEVE Helix protection HG-50 L=1700mm
8 330190016 2/0 PROTECTIVE SLEEVE Helix protection HG-50 L=1900mm



014 p1

SUSPENSION HYDR. SYSTEM GP7900; (Prod Date) Before 31 Aug 2020



014 p1

SUSPENSION HYDR. SYSTEM GP7900; (Prod Date) Before 31 Aug 2020

REF PN QTY DESCRIPTION USAGE

1 301044077 4 NUT M22x1,5 NUT M22X1,5
2 301044076 4 PLUG PLUG
3 330120013 2 HYDRAULIC HOSE HYDRAULIC HOSE M22X1,5 (L=600)
4 330120012 2 HYDRAULIC HOSE HYDRAULIC HOSE M22X1,5 (L=840)
5 330120011 4 HYDRAULIC HOSE HYDRAULIC HOSE M22X1,5 

(L=1900)
6 330120001 4 HYDRAULIC HOSE HYDRAULIC HOSE M22X1,5 

(L=1250)
7 330190015 2 PROTECTIVE SLEEVE HELIX PROTECTION HG-50 

(L=1050MM)
8 330190014 2 PROTECTIVE SLEEVE HELIX PROTECTION HG-50 

(L=1700MM)



014.1 p1

SUSPENSION HYDR SYSTEM SGX790; (Prod Date) After 1 Sep 2020



014.1 p1

SUSPENSION HYDR SYSTEM SGX790; (Prod Date) After 1 Sep 2020

REF PN QTY DESCRIPTION USAGE

1 301044077 4 NUT M22x1,5 Nut M22x1,5
2 301044076 4 PLUG Plug
3 330120085 2  Hydraulic hose M22x1,5 L=700 

(MY2020)
5 330120011 4 HYDRAULIC HOSE Hydraulic hose M22x1,5 L=1900
6 330120001 4 HYDRAULIC HOSE Hydraulic hose M22x1,5 L=1250
7 330190015 2 PROTECTIVE SLEEVE Helix protection HG-50 L=1050mm
8 330190014 2 PROTECTIVE SLEEVE Helix protection HG-50 L=1700mm



015 p1

MAIN HYDRAULIC SYSTEM - HOSES



015 p1

MAIN HYDRAULIC SYSTEM - HOSES

REF PN QTY DESCRIPTION USAGE

1 330120016 2 HYDRAULIC HOSE HYDRAULIC HOSE M18X1,5 45? 
(L=750)

2 330120005 8 HYDRAULIC HOSE HYDRAULIC HOSE M18X1,5 90? 
(L=500)

3 330120052 1 HYDRAULIC HOSE HYDRAULIC HOSE 3/8'' M18X1,5 
45? NUT / M22X1,5 0? NUT (L=900)

4 330120051 1 HYDRAULIC HOSE HYDRAULIC HOSE 3/8'' M18X1,5 0? 
NUT. / M22X1,5 0? OUTSIDE 
THREAD (L=750)



015/2 p1

MAIN HYDRAULIC SYSTEM - COVERS; (Prod Date) After 1 Sep 2020



015/2 p1

MAIN HYDRAULIC SYSTEM - COVERS; (Prod Date) After 1 Sep 2020

REF PN QTY DESCRIPTION USAGE

1 336199 10 BOLT Hex, M8 x 1.25 x 12mm, Cl 
8.8, Full Thd

Bolt  M8x12 8.8 FZB DIN933

2 43127 4 BOLT Hex, M8 x 1.25 x 25mm, Cl 
8.8, Full Thd

Bolt  M8x25 8.8 FZB DIN933

3 86636815 4 CARRIAGE BOLT Sq Nk, M8 x 
25mm, Cl 8.8, Full Thd

BOLT M8x25 8.8 FZB DIN603

4 300316027 8 NUT M8 CL 8 FZB DIN985 Lock nut M8 FE/ZN9
5 10571774 10 LOCK WASHER 8.1mm ID x 14.8mm 

OD x 2mm Thk
Spring washer M8 FZB DIN127B

6 300332039 14 WASHER M8 FZB DIN126 Washer M8 FZB DIN126
7 301011079 1 FRAME Front cover -  Central Frame - 

GERMINATOR PRO
8 301011080 1 FRAME Cover right -  Central Frame - 

GERMINATOR PRO
9 301011081 1 COVER Cover left - GERMINATOR PRO

10 86639313 4 WASHER 9mm ID x 24mm OD x 
2mm Thk

Washer M8 FZB DIN9021A



016 p1

FRONT LEVELING BOARD HYDR. SYSTEM GP5400 AND GP6200



016 p1

FRONT LEVELING BOARD HYDR. SYSTEM GP5400 AND GP6200

REF PN QTY DESCRIPTION USAGE

1 301044001 AR HYDRAULIC CYLINDER  HYDRAULIC CYLINDER INCL ITEM 
1a

1a 301044002 - SEAL KIT SEAL KIT
2 301044003 AR HYDRAULIC CYLINDER  HYDRAULIC CYLINDER INCL ITEM 

2a
2a 301044004 - SEAL KIT SEAL KIT

3 330120003 AR HYDRAULIC HOSE HYDRAULIC HOSE M14X1,5 
(L=1025)

4 330120002 AR HYDRAULIC HOSE HYDRAULIC HOSE M14X1,5 (L=750)
5a 330150006 AR PIPE HYDRAULIC PIPE (L=450)
5b 330150007 AR PIPE HYDRAULIC PIPE (L=625)

6 330120004 AR HYDRAULIC HOSE HYDRAULIC HOSE M14X1,5 (L=750)
7 330130003 AR FITTING L-FITTING M14X1,5
8 301044222 AR HOLDER DOUBLE PIPE HOLDER
9 330150002 AR PIPE HYDRAULIC PIPE (L=300)

10 330130006 AR FITTING FITTING M14X1,5
11 330150001 AR PIPE HYDRAULIC PIPE (L=120)
12 7000600401 AR QUICK FEMALE COUPLING DUST COUPLING - BLUE
13 7210000125 AR PLATE  QUICK COUPLING M18X1,5
14 301044054 2 HYDRAULIC HOSE HYDRAULIC HOSE M18X1,5 

(L=5550)
15 330190019 AR PROTECTIVE SLEEVE HELIX PROTECTION 3/8'' (L=100)
16 330190020 AR PROTECTIVE SLEEVE HELIX PROTECTION 3/8'' (L=200)
17 330190010 AR PROTECTIVE SLEEVE HELIX PROTECTION HG-40 (L=800)
18 330190008 AR PROTECTIVE SLEEVE HELIX PROTECTION HG-32 (L=600)
19 300007696 AR HYDRAULIC VALVE L-FITTING M14X1,5
20 300008314 AR FITTING T-FITTING M14X1,5
21 300008303 AR FITTING FITTING 1/2'' - M14X1,5
22 300007695 AR FITTING 3/8'' - M14X1,5
23 7210000135 AR DIVIDER  HYDRAULIC SPLITTER DFL 43626
24 330140001 AR PILOT VALVE CHECK VALVE VBPDE 1/2'' L 

(V0030)
25 71202079060 AR QUICK MALE COUPLING M18x1.5 - 

3/8''
FITTING 3/8'' - M18X1,5

26 300000867 AR ADAPTER  L-FITTING M18X1,5
27 300007689 3 FITTING FITTING M18X1,5



016 p2

FRONT LEVELING BOARD HYDR. SYSTEM GP5400 AND GP6200



016 p2

FRONT LEVELING BOARD HYDR. SYSTEM GP5400 AND GP6200

REF PN QTY DESCRIPTION USAGE

28 330120005 1 HYDRAULIC HOSE HYDRAULIC HOSE M18X1,5 
(L=500);OUT 14/11/2019

28 330120072 1 HOSE Hydraulic hose M18x1,5 L=450;IN 
14/11/2019

29 330120061 4  Hydraulic hose M14x1,5 L=550;IN 
14/11/2019



017 p1

FRONT LEVELING BOARD HYDR. SYSTEM GP7900



017 p1

FRONT LEVELING BOARD HYDR. SYSTEM GP7900

REF PN QTY DESCRIPTION USAGE

1 301044001 2 HYDRAULIC CYLINDER  HYDRAULIC CYLINDER INCL ITEM 
1a

1a 301044002 - SEAL KIT SEAL KIT
2 301044003 2 HYDRAULIC CYLINDER  HYDRAULIC CYLINDER INCL ITEM 

2a
2a 301044004 - SEAL KIT SEAL KIT

3 301044005 2 HYDRAULIC CYLINDER  HYDRAULIC CYLINDER INCL ITEM 
3a

3a 301044006 - SEAL KIT SEAL KIT
4 330120002 10 HYDRAULIC HOSE HYDRAULIC HOSE M14X1,5 (L=750)
5 330120003 4 HYDRAULIC HOSE HYDRAULIC HOSE M14X1,5 

(L=1025)
6 330150004 2 PIPE HYDRAULIC PIPE (L=1200)
7 330150005 2 PIPE HYDRAULIC PIPE (L=2200)
8 330150003 2 PIPE HYDRAULIC PIPE (L=940)
9 330150001 2 PIPE HYDRAULIC PIPE (L=120)

10 330150002 2 PIPE HYDRAULIC PIPE (L=300)
11 330190008 8 PROTECTIVE SLEEVE HELIX PROTECTION HG-32 (L=600)
12 330190010 1 PROTECTIVE SLEEVE HELIX PROTECTION HG-40 (L=800)
13 330190019 1 PROTECTIVE SLEEVE HELIX PROTECTION 3/8'' (L=100)
14 330190020 1 PROTECTIVE SLEEVE HELIX PROTECTION 3/8'' (L=200)
15 7000600401 2 QUICK FEMALE COUPLING DUST COUPLING - BLUE
16 7210000125 2 PLATE  QUICK COUPLING M18X1,5
17 301044054 2 HYDRAULIC HOSE HYDRAULIC HOSE M18X1,5 

(L=5550)
18 7210000135 1 DIVIDER  HYDRAULIC SPLITTER DFL 43626
19 330140001 1 PILOT VALVE CHECK VALVE VBPDE 1/2'' L 

(V0030)
20 330120005 1 HYDRAULIC HOSE HYDRAULIC HOSE M18X1,5 

(L=500);OUT 14/11/2019
20 330120072 1 HOSE Hydraulic hose M18x1,5 L=450;IN 

14/11/2019
21 71202079060 1 QUICK MALE COUPLING M18x1.5 - 

3/8''
FITTING 3/8'' - M18X1,5

22 300007695 2 FITTING 3/8'' - M14X1,5
24 300000867 3 ADAPTER  L-FITTING M18X1,5
25 300007689 3 FITTING FITTING M18X1,5



017 p2

FRONT LEVELING BOARD HYDR. SYSTEM GP7900



017 p2

FRONT LEVELING BOARD HYDR. SYSTEM GP7900

REF PN QTY DESCRIPTION USAGE

26 300008303 1 FITTING FITTING 1/2'' - M14X1,5
27 300007696 1 HYDRAULIC VALVE L-FITTING M14X1,5
28 300008314 1 FITTING T-FITTING M14X1,5
29 301044222 AR HOLDER DOUBLE PIPE HOLDER
30 330120004 4 HYDRAULIC HOSE HYDRAULIC HOSE M14X1,5 (L=750)
31 330130003 12 FITTING L-FITTING M14X1,5
32 330130006 4 FITTING FITTING M14X1,5
33 330120061 4  Hydraulic hose M14x1,5 L=550;IN 

14/11/2019



018 p1

STANDARD LIGHT KIT



018 p1

STANDARD LIGHT KIT

REF PN QTY DESCRIPTION USAGE

1 7201014471 2 PIPE PIPE
2 330220003 AR KIT  SET OF 4 WARNING PLATES WITH 

LIGHTS AND ELECTRIC WIRES
3 7203307002 4 FRAME WARNING PLATE FRAME
4 7000603072 1 SPH ROLLER BEARING ELECTRICAL BOX
5 7002156661 10 U-BOLT U-M12 U-BOLT M12X81
6 372006209 4 HOLDER PLATE
7 300316021 20 LOCK NUT M12 CL 8 FZB DIN985 LOCK NUT M12 CL. 8.8 DIN985
8 300332008 20 WASHER M12 FZB DIN126 WASHER M12 DIN126
9 300007474 1 U-BOLT U-M16x150 U-BOLT M16X150

10 372005185 1 LAMP LIGHT HOLDER
11 300332009 6 WASHER M16 FZB DIN126 WASHER M16 DIN126
12 300316023 6 LOCK NUT M16 CL 8 FZB DIN985 LOCK NUT M16 CL. 8.8 DIN985
13 7002156620 2 U-BOLT U-M16 91x124 U-BOLT M16X124
14 301032101 2 HOLDER LIGHT HOLDER
15 300304056 2 BOLT M12x30 CL 8.8 FZB DIN933 BOLT M12X30 CL. 8.8 DIN933
16 300315003 2 NUT M12 CL 8 FZB DIN934 NUT M12 DIN934
17 300304139 32 BOLT M6x16 cl. 8.8 DIN933 BOLT M6X16 CL. 8.8 DIN933
18 300332052 64 WASHER M6 DIN9021 WASHER M6 DIN9021
19 300316026 32 LOCK NUT M6 DIN985 LOCK NUT M6 DIN985
20 330220001 2 LAMP FRONT LAMP
21 330220002 1 GLASS GLASS FOR FRONT LAMP
22 372175100 2 LAMP REAR LAMP
23 372003959 1 GLASS GLASS FOR REAR LAMP
23 7000603318 1 LAMP  WESEM LT1 lamp
24 7002148874 1 U-BOLT U-BOLT M10X75
25 300000633 1 SUPPORT WARNING TABLE HOLDER
26 300316020 2 LOCK NUT M10 CL 8 FZB DIN985 LOCK NUT M10 CL. 8.8 DIN985



018/2 p1

STANDART LIGHT KIT; (Prod Date) After 1 Sep 2020



018/2 p1

STANDART LIGHT KIT; (Prod Date) After 1 Sep 2020

REF PN QTY DESCRIPTION USAGE

1 330090070 1  Rear light frame
2 330090061 1  Front light frame
3 372005185 1 LAMP Light frame holder
4 330090067 2  Front sign holder
5 81PR80-6608 2 WARNING DECAL  Front left / rear right warning sign
6 81PR80-6607 2 WARNING DECAL  Front right / rear left warning sign
7 330090068 2  Wheel chocks holder
8 87673609 2 WHEEL CHOCK Wheel chock
9 330090065 1  Rear right sign holder

10 330090066 1  Rear left sign holder
11 811391-0501 2 REFLECTOR Triangle reflector
12 600475131 8 REFLECTOR Yellow reflector
13 330090077 8  Bushing
14 330090074 2  Wheel chocks holder
15 140182 4 WASHER 5.5mm ID x 18mm OD x 

2mm Thk
WASHER 5,5-18-2 CST ZND

16 300316025 8 LOCK NUT DIN985 M5 Nakretka sam M5 cl.8 FZB DIN985
17 43476 12 BOLT Regular Sq Nk, M10 x 70mm, 

Cl 8.8
BOLT, RDH SQNK M10X70 8.8 ZND

18 87529298 12 WASHER 11mm ID x 21mm OD x 
2mm Thk

WASHER,11 X 21 X 2MM CST DOR

19 300316020 12 LOCK NUT M10 CL 8 FZB DIN985 Nakretka sam M10 cl.8 FZB DIN985
20 300308022 4  Wkret ?eb okr M5x35 FZB DIN84
21 86050251 4 SCREW Phillips Drive, Pan HD, M4 x 

25mm, Cl 4.8
SCREW, M4X25 PHD FULL H 4.8 
ZND

22 9824840 4 WASHER 4.3mm ID x 9mm OD x 
0.8mm Thk

WASHER, 4.3 X 9 X 0.8 MM CST 
ZND

23 811220-1321 4 NUT NYLOC M4 DIN 985-8 GALV. Nakretka sam. M4 DIN 985-8 / 
NYLOC NUT M4 DIN 985-8 GALV.

24 7002156620 4 U-BOLT U-M16 91x124 Jarzmo M16x124 cynk. (na rure 
90x90)

25 140020 10 WASHER 17.5mm ID x 30mm OD x 
3mm Thk

WASHER, 17.5 X 30 X 3 MM CST 
ZND

26 251843 6 LOCK NUT M16 x 2, Cl 10 NUT, PREV TORQUE, ALL MTL M16 
10 ZND

27 7002156661 2 U-BOLT U-M12 Jarzmo M12x81 cynk. (na rure 50x50)



018/2 p2

STANDART LIGHT KIT; (Prod Date) After 1 Sep 2020



018/2 p2

STANDART LIGHT KIT; (Prod Date) After 1 Sep 2020

REF PN QTY DESCRIPTION USAGE

28 86511324 4 WASHER 13mm ID x 24mm OD x 
2.5mm Thk

WASHER, 13X24X2.5 MM CST ZND

29 300316021 4 LOCK NUT M12 CL 8 FZB DIN985 Nakretka sam M12 cl.8 FZB DIN985
30 200056502 1 BOLT Jarzmo M16 KTL
31 86528166 8 BOLT Hex, M8 x 1.25 x 120mm, Cl 

8.8
BOLT, M8X120 8.8 ZND

32 300332039 8 WASHER M8 FZB DIN126 Podkladka zw M8 FZB DIN126
33 300316027 8 NUT M8 CL 8 FZB DIN985 Nakretka sam M8 cl.8 FZB DIN985
34 330090081 1  Rear lamp right
35 330090082 1  Rear lamp left
36 330090083 2  Front white position lamp
37 330090084 1  Connection box with cable



019 p1

LIGHT KIT FOR FRENCH MARKET



019 p1

LIGHT KIT FOR FRENCH MARKET

REF PN QTY DESCRIPTION USAGE

1 301000601 1 KIT LIGHT KIT CPL.
2 7002156620 2 U-BOLT U-M16 91x124 U-BOLT
3 300316023 4 LOCK NUT M16 CL 8 FZB DIN985 LOCK NUT M16 DIN985
4 301010033 2 LAMP LIGHT HOLDER
5 300007512 1 KIT LIGHT KIT LEFT
6 300007511 1 KIT LIGHT KIT RIGHT
7 300007498 2 LAMP LIGHT PLATE
8 300007478 2 WORK LAMP WARNING LIGHT
9 300007477 2 HOLDER WARNING LIGHT HOLDER

10 7000603329 1 LAMP NUMBER PLATE LIGHT
11 7000603318 2 LAMP  REAR LIGHT
12 300003903 1 LAMP SIDE LIGHT LEFT
13 300003902 1 LAMP SIDE LIGHT RIGHT
14 500053263 2 WARNING DECAL SLOW MOVING SIGN
15 600475131 8 REFLECTOR YELLOW REFLECTOR
16 300007517 2 ELECTRICAL WIRE ELECTRIC WIRE
17 300007515 2 ELECTRICAL WIRE ELECTRIC WIRE
18 300007521 1 ELECTRICAL WIRE ELECTRIC WIRE
19 7000603072 1 SPH ROLLER BEARING JUNCTION BOX
20 300007499 2 PLATE TRIANGLE HOLDER
21 100323134 4 BOLT M5x12 cl. 8.8 DIN933 BOLT M5X12 DIN933
22 300316025 16 LOCK NUT DIN985 M5 LOCK NUT M5 DIN 985
23 300304055 8 BOLT DIN933 M12x25 BOLT M12X25 DIN933
25 300316021 8 LOCK NUT M12 CL 8 FZB DIN985 LOCK NUT M12 DIN985
26 300304129 4 BOLT DIN933 M5x20 BOLT M5X20 DIN933
27 300332073 4 WASHER DIN9021 M5 WASHER M5 DIN126
28 300308004 8 SCREW DIN84 M5x16 SCREW M5X16 DIN84
29 7000018142 1 PLUG PLUG SOCKET
30 300332050 4 WASHER DIN126 M5 WASHER M5 DIN126
31 300007514 1 DECAL STICK
32 7000603333 2 SCREW M4x10 SCREW M4X10



020 p1

HYDRAULIC BRAKES AND HUBS



020 p1

HYDRAULIC BRAKES AND HUBS

REF PN QTY DESCRIPTION USAGE

1 300362500 2 AXLE WHEEL AXLE WITH BRAKE
2 300375500 1 BRACKET LEFT BRAKE BRACKET
3 300007648 2 BRACKET HOLDING BRAKE ATACHMENT
4 300304684 2 BOLT DIN931 M14x100 10.9 BOLT M14X100 CL.10.9 DIN931
5 71307214305 2 LOCK NUT M14 CL 8 FZB DIN980V LOCK NUT M14 DIN980V
6 300332008 8 WASHER M12 FZB DIN126 WASHER M12 DIN126
7 300007662 2 WHEEL CYLINDER HYDRAULIC BRAKE CYLINDER
8 300007663 2 SPRING BRAKING SPRING
9 300007661 2 HYDRAULIC CYLINDER HYDRAULIC BRAKE CYLINDER 

WITH SPRING INCL ITEM 7, 8
10 100323364 2 BOLT M14x1,5x43 BOLT M14X1,5X43
11 100316085 2 NUT M14x1,5 NUT M14X1,5
12 71202079060 2 QUICK MALE COUPLING M18x1.5 - 

3/8''
COUPLING G3/8XM18X1,5

13 7210000165 2 FITTING  COUPLING -TM18X1,5
14 71202049420 2 RING RING
15 372006041 2 PLUG PLUG
16 71202039800 2 NUT M18x1,5 NUT M18X1,5
17 300007587 1 HYDRAULIC HOSE HYDRAULIC HOSE M18X1,5 

(L=1500)
18 300007586 1 HYDRAULIC HOSE HYDRAULIC HOSE M18X1,5 

(L=1750)
19 7210000105 1 COUPLING COUPLING-T M18X1,5
20 300375400 1 BRACKET RIGHT BRAKE BRACKET
21 301044303 1 PIPE HYDRAULIC PIPE
22 71202079364 3 COUPLING M18x1.5 x M18x1.5 COUPLING M18X1,5
23 300007589 1 HYDRAULIC HOSE HYDRAULIC HOSE (L=800)
24 301044302 1 PIPE HYDRAULIC PIPE (L=1700)
25 301044301 AR HYDRAULIC HOSE HYDRAULIC HOSE (L=5700)
26 300007684 1 WASHER WASHER RESTRICTION
27 372006037 1 CABLE BRAKE PLUG
28 300007556 1 LEVER HAND BRAKE LEVER
29 300304034 2 BOLT M10x30 CL 8.8 FZB DIN933 M10X30 DIN933
30 300316020 2 LOCK NUT M10 CL 8 FZB DIN985 LOCK NUT M10 DIN985
31 300332027 2 WASHER M10 FZB DIN126 WASHER M10 DIN126
32 300007965 1 CABLE CABLE WITH BOWDEN



020 p2

HYDRAULIC BRAKES AND HUBS



020 p2

HYDRAULIC BRAKES AND HUBS

REF PN QTY DESCRIPTION USAGE

33 300007961 1 NUT SPECIAL NUT
34 300315001 4 NUT M10 CL 8 FZB DIN934 NUT M10 DIN934
35 300007960 1 ROD SCREW ROD
36 300007962 2 HOLDER WIRE HOLDER
37 300007958 2 CABLE CABLE WITH BOWDEN
38 300007964 2 VALVE HOLDER
39 71301414455 2 BOLT BOLT M14X45 DIN933
40 300316031 2 LOCK NUT M14 CL 8 FZB DIN985 LOCK NUT M14 DIN985
41 300360900 1 KIT LINES KIT CPL.



020/019 p1

HYDRAULIC BRAKES AND HUBS; (Prod Date) After 1 Sep 2020



020/019 p1

HYDRAULIC BRAKES AND HUBS; (Prod Date) After 1 Sep 2020

REF PN QTY DESCRIPTION USAGE

1 300362500 2 AXLE Wheel axle with brake
2 300375500 1 BRACKET Left brake bracket
3 300007648 2 BRACKET Holdinh brake atachment
4 412082 2 BOLT Hex, M14 x 2 x 100mm, Cl 10.9 Bolt M14x100 cl.10.9 DIN931
5 725626 2 NUT Hex, M14 x 2, Cl8 Lock nut M14 DIN980V
6 86511324 8 WASHER 13mm ID x 24mm OD x 

2.5mm Thk
Washer M12 DIN126

7 300007662 2 WHEEL CYLINDER Hydraulic brake cylinder
8 300007663 2 SPRING Braking spring
9 300007661 2 HYDRAULIC CYLINDER Hydraulic brake cylinder with spring 

7+8
10 100323364 2 BOLT M14x1,5x43 Bolt M14x1,5x43
11 100316085 2 NUT M14x1,5 Nut M14x1,5
12 71202079060 2 QUICK MALE COUPLING M18x1.5 - 

3/8''
Coupling G3/8xM18x1,5

13 7210000165 2 FITTING  T-fitting M18x1,5
14 71202049420 2 RING Ring
15 372006041 2 PLUG Plug
16 84209926 2 NUT Nut M18x1,5
17 300007587 1 HYDRAULIC HOSE Hydraulic hose M18x1,5 L=1500
18 300007586 1 HYDRAULIC HOSE Hydraulic hose M18x1,5 L=1750
19 7210000105 1 COUPLING Coupling-T M18x1,5
20 300375400 1 BRACKET Right brake bracket
21 301044303 1 PIPE Hydraulic pipe
22 71202079364 3 COUPLING M18x1.5 x M18x1.5 Coupling M18x1,5
23 300007589 1 HYDRAULIC HOSE Hydraulic hose L=800
24 301044302 1 PIPE Hydraulic pipe L=1700
25 301044301 1 HYDRAULIC HOSE Hydraulic hose L=5700
26 300007684 1 WASHER Washer restriction
27 372006037 1 CABLE Brake plug
28 300007556 1 LEVER Hand brake lever
29 300304034 2 BOLT M10x30 CL 8.8 FZB DIN933 M10x30 DIN933
30 300316020 2 LOCK NUT M10 CL 8 FZB DIN985 Lock nut M10 DIN985
31 87529298 2 WASHER 11mm ID x 21mm OD x 

2mm Thk
Washer M10 DIN126

32 300007965 1 CABLE Cable with Bowden



020/019 p2

HYDRAULIC BRAKES AND HUBS; (Prod Date) After 1 Sep 2020



020/019 p2

HYDRAULIC BRAKES AND HUBS; (Prod Date) After 1 Sep 2020

REF PN QTY DESCRIPTION USAGE

33 300007961 1 NUT Special nut
34 100016 4 NUT M10 x 1.5, Cl 8 Nut M10 DIN934
35 300007960 1 ROD Screw rod
36 300007962 2 HOLDER Wire holder
37 300007658 2  Cable with Bowden
38 300007964 2 VALVE Holder
39 11116021 2 SCREW Hex, M14 x 45mm, Cl 8.8, 

Full Thd
Bolt M14x45 DIN933

40 300316031 2 LOCK NUT M14 CL 8 FZB DIN985 Lock nut M14 DIN985
41 300360900 1 KIT Lines kit cpl.
42 300316021 8 LOCK NUT M12 CL 8 FZB DIN985 Lock nut  M12 cl.8 FZB DIN985
43 9706702 8 BOLT Hex, M12 x 1.75 x 50mm, Cl 

8.8
BOLT, M12X50 8.8 ZND



021 p1

PNEUMATIC BRAKES AND HUBS



021 p1

PNEUMATIC BRAKES AND HUBS

REF PN QTY DESCRIPTION USAGE

1 301044302 1 PIPE PIPE (L=1700 MM)
2 71202079364 3 COUPLING M18x1.5 x M18x1.5 FITTING M18X1,5
3 301044303 1 PIPE PIPE D=12
4 7210000105 1 COUPLING T-COUPLING M18X1,5
5 372268300 2 HOLDER BRAKE CHAMBER HOLDER
6 7002156620 4 U-BOLT U-M16 91x124 JARZMO M16 91X124 OCYNK
7 140020 8 WASHER 17.5mm ID x 30mm OD x 

3mm Thk
Washer M16 DIN126;IN 14/11/14

7 300332009 8 WASHER M16 FZB DIN126 WASHER M16 DIN126;OUT 
14/11/2019

8 300316023 8 LOCK NUT M16 CL 8 FZB DIN985 LOCK NUT M16 DIN985
9 371004469 2 MOUNT MOUNTING KIT FOR BRAKE 

CHAMBER
10 371004462 2 BRAKE BRAKE CHAMBER
11 372252100 1 AXLE WHEEL AXLE WITH BRAKE (Incl 46)
12 300001927 3 COUPLING L-COUPLING M16X1,5/M18X1,5
13 300000867 3 ADAPTER  L-FITTING M18X1,5H 

YDROSCAND / HK419-12L( M 
18X1,5)

14 300007586 1 HYDRAULIC HOSE HYDRAULIC HOSE M18X1,5 
(L=1750)

15 372005164 1 HYDRAULIC HOSE HYDRAULIC HOSE M18X1,5 
(L=1500)

16 7210000123 1 CLAMP  HYDRAULIC HOSE M18X1,5 
(L=1000)

17 91884526 1 BRAKE VALVE BRAKE VALVE
18 371223200 10 SEAL KIT SEAL KIT 22X1,5
19 371004474 9 COUPLING COUPLING M22X1,5/M18X1,5
20 371004466 2 FILTER FILTER
21 330190062 1 COUPLING  COUPLING(NIPPLE),M18X1,5
22 371223100 2 SEAL KIT SEAL KIT 16X1,5
23 71202079361 2 REDUCER  COUPLING M18X1,5
24 300304037 2 BOLT M10x45 CL 8.8 FZB DIN933 BOLT M10X45 DIN933;OUT 

14/11/2019
24 84062222 - BOLT Hex, M10 x 1.5 x 45mm, Cl 

8.8, Full Thd
Bolt M10x45 DIN933;IN 14/11/2019

25 300332027 2 WASHER M10 FZB DIN126 WASHER M10 DIN126;OUT 
14/11/2019



021 p2

PNEUMATIC BRAKES AND HUBS



021 p2

PNEUMATIC BRAKES AND HUBS

REF PN QTY DESCRIPTION USAGE

25 87529298 - WASHER 11mm ID x 21mm OD x 
2mm Thk

Washer M10 DIN126;IN 14/11/2019

26 300316020 6 LOCK NUT M10 CL 8 FZB DIN985 LOCK NUT M10 DIN985
27 371004463 2 PIPE COUPLING HOSE COUPLING (RED)
28 371004465 2 HOLDER QUICK COUPLING HOLDER
29 120104 - BOLT Hex, M8 x 1.25 x 20mm, Cl 

8.8, Full Thd
Bolt M8x20 DIN933;IN 14/11/2019

29 300304153 4 BOLT M8x20 CL 8.8 FZB DIN933 BOLT M8X20 DIN933;OUT 
14/11/2019

30 300316027 4 NUT M8 CL 8 FZB DIN985 LOCK NUT M8 DIN985
31 371004460 1 AIR RESERVOIR AIR TANK
32 300332008 4 WASHER M12 FZB DIN126 WASHER M12 DIN126;OUT 

14/11/2019
32 86511324 - WASHER 13mm ID x 24mm OD x 

2.5mm Thk
Washer M12 DIN126;IN 14/11/2019

33 338949 - CARRIAGE BOLT M10 x 1.5 x 
25mm, Cl 8.8

Bolt M10x25 FZB DIN603;IN 
14/11/2019

33 7000601587 4 BOLT M10x25 FZB DIN603 BOLT M10X25 FZB DIN603;OUT 
14/11/2019

34 300316021 4 LOCK NUT M12 CL 8 FZB DIN985 LOCK NUT M12 DIN985
35 300004566 2 U-BOLT U-M12x90 U-BOLT M12X90
36 371004475 1 PLUG M22x1,5 PLUG
37 371004461 2 CLAMP CLAMP 246
38 301045004 1 PLATE AIR TANK HOLDER PLATE
39 371004467 1 DRAIN PLUG DRAIN VALVE
40 371004468 1 PLUG TEST PORT
41 330190063 2 FITTING  ELBOW FITTING HK514-12 LM
42 371004473 10 O-RING 20x2,5 O-RING 20X2,5
43 371004464 1 PIPE COUPLING HOSE COUPLING - YELLOW
44 300007589 2 HYDRAULIC HOSE HYDRAULIC HOSE M18X1,5 (L=800)
45 372005454 2 HYDRAULIC HOSE HYDRAULIC HOSE M18X1,5 

(L=4200)
46 330024079 1 BRAKE LEVER  BRAKE LEVER; (Prod Date) After 26 

Oct 2022
46 NS - NOT SERVICED  (Prod Date) Before 25 Oct 2022
47 811399-0396 2 STUD  BLIND STUD M16x1,5



022 p1

SIDE DEFLECTOR; (Prod Date) Before 31 Aug 2020



022 p1

SIDE DEFLECTOR; (Prod Date) Before 31 Aug 2020

REF PN QTY DESCRIPTION USAGE

1 301014065 2 DEFLECTOR SIDE DEFLECTOR WELDED - 
GERMINATOR PRO

2 301014066 2 HOLDER FRONT HOLDER - SIDE 
DEFLECTOR - GERMINATOR PRO

3 301014067 1 HOLDER REAR HOLDER - SIDE DEFLECTOR 
- GERMINATOR PRO

4 300304171 2 BOLT M10x45 8.8 FZB DIN603 BOLT M10X45 8.8 FZB DIN603
5 300304172 6 BOLT M10x50 8.8 FZB DIN603 BOLT M10X50 8.8 FZB DIN603
6 300304165 6 BOLT M10x30 8.8 FZB DIN603 BOLT M10X30 8.8 FZB DIN603
7 300332027 6 WASHER M10 FZB DIN126 WASHER M10 FZB DIN126
8 300316020 14 LOCK NUT M10 CL 8 FZB DIN985 NUT M10 CL.8 FZB DIN985
9 301000801 AR DEFLECTOR SIDE DEFLECTOR CPL. INCL ITEM 

1 - 8



022.1 p1

SIDE DEFLECTOR; (Prod Date) After 1 Sep 2020



022.1 p1

SIDE DEFLECTOR; (Prod Date) After 1 Sep 2020

REF PN QTY DESCRIPTION USAGE

1 301014070 2  Side deflector (MY2020)
2 301014072 2  Front holder  (MY2020)
3 301014073 1  Rear holder (MY2020)
4 86512424 6 CARRIAGE BOLT Sq Nk, M10 x 

30mm, Cl 8.8, Full Thd
Bolt M10x30

5 86512426 8 CARRIAGE BOLT Sq Nk, M10 x 
50mm, Cl 8.8

Bolt M10x50

6 86512425 2 CARRIAGE BOLT Sq Nk, M10 x 
45mm, Cl 8.8

Bolt M10X45

7 87529298 6 WASHER 11mm ID x 21mm OD x 
2mm Thk

Washer M10 FZB DIN126

8 300316020 12 LOCK NUT M10 CL 8 FZB DIN985 Nut M10 cl.8 FZB DIN985
9 301000850 -  Side deflector cpl. (Item 1 - 8)



023 p1

DECALS



023 p1

DECALS

REF PN QTY DESCRIPTION USAGE

1 301010034 4 DECAL LABEL GERMINATOR PRO
2 301010035 1 DECAL LABEL GERMINATOR PRO FOR 

DRAWBAR
3 71000629546 4 DECAL LABEL KEEP DISTANCE FROM 

MACHINE
4 200083979 4 DECAL LABEL RISK OF HAND INJURY
5 71000629551 1 DECAL LABEL REMOVE THE KEY FROM 

IGNITION
6 200043774 1 DECAL LABEL REEN MANUAL BOOK
7 300007973 1 DECAL LABEL AVOID OIL UNDER 

PRESSURE
8 300007974 1 DECAL LABEL DO NOT STAND BEETWEN 

TRACTOR AND MACHINE
9 300007977 1 DECAL LABEL MAXIMUM OIL PRESSURE 

200BAR
10 300008277 1 DECAL LABEL SPEED LIMIT 25KM/H
11 74000666103 4 DECAL LABEL MOUTING POINTS FOR 

LOADING
12 372003609 2 DECAL LABEL KEEP DISTANCE
13 301010038 1 DECAL LABEL KEEP DISTANCE FROM 

ELECTRICAL WIRES
14 301010039 1 DECAL LABEL INSTALL CYLINDER LOCK
15 301010041 1 DECAL LABEL MAKE SURE THAT HOOKS 

ARE LOCKED
16 300007972 1 DECAL LABEL RIDE ON THE MACHINE 

PROHIBITED
17 301010040 1 DECAL LABEL DO NOT STAND IN 

DRAWBAR MOVMENT
18 301010037 1 DECAL LABEL TYRE PRESSURE
19 74000667708 AR DECAL LABEL LUBRICATION POINTS



024 p1

LIGHT KIT ASSEMBLY - LEFT SIDE; (Prod Date) After 11 Apr 2023



024 p1

LIGHT KIT ASSEMBLY - LEFT SIDE; (Prod Date) After 11 Apr 2023

REF PN QTY DESCRIPTION USAGE

1 330290079 1 KIT  LIGHT KIT ASSEMBLY - LEFT SIDE 
(Incl 2- 22)

2 43476 2 BOLT Regular Sq Nk, M10 x 70mm, 
Cl 8.8

BOLT, RDH SQNK M10X70 8.8 ZND

3 86508568 3 BOLT Hex, M6 x 1 x 16mm, Cl 8.8, 
Full Thd

BOLT M6X16 8.8 FZB DIN933

4 330290078 1 LIGHT ASSY.  PLATE WITH LIGHT KIT AND 
LICENSE PLATE - LEFT SIDE

5 300316021 4 LOCK NUT M12 CL 8 FZB DIN985 NUT ISO 10511 M12-8-FZB
6 12646921 4 WASHER 12.2mm ID x 28mm OD x 

3mm Thk
WASHER, 12.2X28X3 R 80 ZND

7 300082635 2 PLUG  PLASTIC PLUG 50X50
8 303100018 2 RING  CABLE PASS D=38,1MM
9 330290056 1 PROFILE  PROFILE HORIZONTAL LIGHT KIT

10 330290150 1 WASHER  PROFILE STIFFENING WASHER
11 330290051 1 HANDLE  MAIN HANDLE WELDED - LEFT 

SIDE
12 300332038 6 WASHER WASHER M6 FZB DIN126
13 300316026 3 LOCK NUT M6 DIN985 NUT M6 DIN985
14 47971451 2 WASHER  WASHER, 10.5 X 30 X 2.5 MM CST 

ZND
15 300316029 2 LOCK NUT  NUT ISO 10511 M10X1-8-FZB
16 330290084 1 COVER  CONNECTORS COVER - LEFT SIDE
17 9706717 2 BOLT Hex, M12 x 1.75 x 70mm, Cl 

8.8
BOLT M12X70 DIN931 CL.8.8

18 71208007951 2 U-BOLT U-M16 YOKE M16 91X124 OCYNK
19 330290083 1 HOLDER  BOTTOM LEFT LIGHT KIT HOLDER 

ASSEMBLY
20 14497001 4 WASHER 19mm ID x 34mm OD x 

3mm Thk
WASHER, 19 X 34 X 3 MM CST ZND

21 71307218125 4 LOCK NUT  NUT ISO 10511-M18-8-FZB
22 86508581 2 BOLT Hex, M12 x 1.75 x 90mm, Cl 

8.8
BOLT, M12X90 8.8 ZND



025 p1

LIGHT KIT ASSEMBLY - RIGHT SIDE; (Prod Date) After 11 Apr 2023



025 p1

LIGHT KIT ASSEMBLY - RIGHT SIDE; (Prod Date) After 11 Apr 2023

REF PN QTY DESCRIPTION USAGE

1 330290081 1 KIT  LIGHT KIT ASSEMBLY - RIGHT 
SIDE  (Incl 2- 22)

2 43476 2 BOLT Regular Sq Nk, M10 x 70mm, 
Cl 8.8

BOLT RDH SQNK M10X70 8.8 ZND

3 86508568 3 BOLT Hex, M6 x 1 x 16mm, Cl 8.8, 
Full Thd

BOLT M6X16 8.8 FZB DIN933

4 300332038 6 WASHER WASHER M6 FZB DIN126
5 330290075 1 LIGHT ASSY.  PLATE WITH LIGHT KIT - RIGHT 

SIDE
6 300316021 4 LOCK NUT M12 CL 8 FZB DIN985 NUT ISO 10511 M12-8-FZB
7 12646921 4 WASHER 12.2mm ID x 28mm OD x 

3mm Thk
WASHER 12.2X28X3 R 80 ZND

8 303100018 2 RING  CABLE PASS D=381MM
9 300082635 2 PLUG  PLASTIC PLUG 50X50

10 330290056 1 PROFILE  PROFILE HORIZONTAL LIGHT KIT
11 330290085 1 COVER CONNECTORS COVER - LEFT SIDE
12 300316026 3 LOCK NUT M6 DIN985 NUT M6 DIN985
13 9706717 2 BOLT Hex, M12 x 1.75 x 70mm, Cl 

8.8
BOLT M12X70 DIN931 CL.8.8

14 330290054 1 HANDLE  MAIN HANDLE WELDED- RIGHT 
SIDE

15 71307218125 4 LOCK NUT  NUT ISO 10511-M18-8-FZB
16 14497001 4 WASHER 19mm ID x 34mm OD x 

3mm Thk
WASHER 19 X 34 X 3 MM CST ZND

17 330290049 1 HOLDER  BOTTOM RIGHT LIGHT KIT 
HOLDER ASSEMBLY

18 71208007951 2 U-BOLT U-M16 YOKE M16 91X124 OCYNK
19 86508581 2 BOLT Hex, M12 x 1.75 x 90mm, Cl 

8.8
BOLT M12X90 8.8 ZND

20 330290150 1 WASHER  PROFILE STIFFENING WASHER
21 47971451 2 WASHER  WASHER 10.5 X 30 X 2.5 MM CST 

ZND
22 300316029 2 LOCK NUT  NUT ISO 10511 M10X1-8-FZB



026 p1

FRONT LEFT LIGHT KIT SUB ASSEMBLY; (Prod Date) After 11 Apr 2023



026 p1

FRONT LEFT LIGHT KIT SUB ASSEMBLY; (Prod Date) After 11 Apr 2023

REF PN QTY DESCRIPTION USAGE

1 330290086 1 KIT  FRONT LEFT LIGHT KIT 
SUBASSEMBLY (Incl 2- 18)

2 86508568 4 BOLT Hex, M6 x 1 x 16mm, Cl 8.8, 
Full Thd

BOLT M6X16 8.8 FZB DIN933

3 300332038 8 WASHER WASHER ZW M6 FZB DIN126
4 48064922 1 PLATE  SIGNAL PLATE - DECAL PUT ON A 

ALUMINUM SHEET
5 43476 2 BOLT Regular Sq Nk, M10 x 70mm, 

Cl 8.8
BOLT, RDH SQNK M10X70 8.8 ZND

6 500041244 1 REFLECTOR  REFLEX 68.4 WHITE
7 330290065 1 MOUNT  FRONT HOLDER FOR LIGHT
8 300316026 4 LOCK NUT M6 DIN985 NUT M6 DIN985
9 300082635 2 PLUG  PLASTIC PLUG 50 X 50

10 47971451 2 WASHER  WASHER, 10.5 X 30 X 2.5 MM CST 
ZND

11 300316029 2 LOCK NUT  NUT ISO 10511 M10X1-8-FZB
12 330290067 1 PROFILE  HORIZONTAL FRONT BEAM 

ASSEMBLY DK GREY
13 300007976 4 PLUG BARREL PLUG SR1011-1
14 9706687 2 BOLT Hex, M12 x 1.75 x 30mm, Cl 

8.8, Full Thd
BOLT DIN 933 M12X30

15 330290069 1 BRACKET  MAIN BRACKET FOR FRONT 
LIGHT KIT

16 334966 2 CARRIAGE BOLT Sht Nk, M12 x 
1.75 x 45mm, Cl 8.8, Full Thd

BOLT M12X45 DIN933

17 300316021 4 LOCK NUT M12 CL 8 FZB DIN985 NUT ISO 10511 M12-8-FZB
18 12646921 4 WASHER 12.2mm ID x 28mm OD x 

3mm Thk
WASHER, 12.2X28X3 R 80 ZND



027 p1

FRONT RIGHT LIGHT KIT SUB ASSEMBLY; (Prod Date) After 11 Apr 2023



027 p1

FRONT RIGHT LIGHT KIT SUB ASSEMBLY; (Prod Date) After 11 Apr 2023

REF PN QTY DESCRIPTION USAGE

1 330290087 1 KIT  FRONT RIGHT LIGHT KIT 
SUBASSEMBLY (Incl 2- 18)

2 86508568 4 BOLT Hex, M6 x 1 x 16mm, Cl 8.8, 
Full Thd

BOLT M6X16 8.8 FZB DIN933

3 300332038 8 WASHER WASHER M6 FZB DIN126
4 48064922 1 PLATE  SIGNAL PLATE - DECAL PUT ON A 

ALUMINUM SHEET
5 43476 2 BOLT Regular Sq Nk, M10 x 70mm, 

Cl 8.8
BOLT, RDH SQNK M10X70 8.8 ZND

6 500041244 1 REFLECTOR  REFLEX68,4 WHITE
7 330290065 1 MOUNT  FRONT HOLDER FOR LIGHT
8 300316026 4 LOCK NUT M6 DIN985 NUT M6 DIN985
9 300082635 2 PLUG  PLASTIC PLUG 50X50

10 47971451 2 WASHER  WASHER, 10.5 X 30 X 2.5 MM CST 
ZND

11 300316029 2 LOCK NUT  NUT ISO 10511 M10X1-8-FZB
12 330290067 1 PROFILE  HORIZONTAL FRONT BEAM 

ASSEMBLY DK GREY
13 300007976 4 PLUG BARREL PLUG SR1011-1
14 9706687 2 BOLT Hex, M12 x 1.75 x 30mm, Cl 

8.8, Full Thd
BOLT DIN 933 M12X30

15 330290071 1 BRACKET  MAIN BRACKET FOR FRONT 
LIGHT KIT_DK GREY

16 334966 2 CARRIAGE BOLT Sht Nk, M12 x 
1.75 x 45mm, Cl 8.8, Full Thd

BOLT M12X40 DIN933

17 300316021 4 LOCK NUT M12 CL 8 FZB DIN985 NUT ISO 10511 M12-8-FZB
18 12646921 4 WASHER 12.2mm ID x 28mm OD x 

3mm Thk
WASHER, 12.2X28X3 R 80 ZND



028 p1

TRACK ERADICATOR FOR SINGLE WEELS - DIA KIT



028 p1

TRACK ERADICATOR FOR SINGLE WEELS - DIA KIT

REF PN QTY DESCRIPTION USAGE

1 92046313 1 DIA KIT, HARVESTER  Track eradicator for single weels - 
DIA KIT (Incl. 2 - 23)

2 301050009 1 HOLDER Left slide holder CNHi RED
3 301050010 1 HOLDER Right slide holder CNHi RED
4 301050019 2 PLATE Mounting plate CNHi RED
5 101110067 8 CLAMP Plate CNHi RED
6 301050014 4 HOLDER Depth setting holder CNHi DARK 

GREY
7 301050017 2 HOLDER Left tine holder CNHi DARK GREY
8 301050018 2 HOLDER Right tine holder CNHi DARK GREY
9 101000992 4 TINE VTH TINE W. 2 HOLE ULTRA 

GOOSEFOOT
10 101000839 4 CLAMP Clamp for VTH tine CNHi DARK 

GREY
11 104000013 4 PIN  Pin d=14mm GALV
12 100333011 4 PIN 4 mm Clip pin R 4x60 FZB DIN11024
13 9706693 4 BOLT Hex, M12 x 1.75 x 60mm, Cl 

8.8
Bolt M12x60 cl. 8.8 ZND DIN931

14 86508584 8 BOLT Hex, M16 x 2 x 170mm, Cl 8.8 Bolt M16x170 8.8 ZND
15 354360 16 BOLT Hex, M16 x 2 x 130mm, Cl 8.8 Bolt M16x130 cl. 8.8 ZND DIN931
16 11369634 4 BOLT Hex, M16 x 1.5 x 110, 10.9 Bolt M16x1,5x110 cl. 10.9 DAC 

DIN960
17 355259 4 BOLT Hex, M16 x 2 x 65mm, Cl 8.8 Bolt M16x65 8.8 ZND
18 140020 24 WASHER 17.5mm ID x 30mm OD x 

3mm Thk
Washer M16 CST ZND DIN126

19 300316021 4 LOCK NUT M12 CL 8 FZB DIN985 Self-locking nut M12 cl. 8 FZB DIN985
20 100020 4 NUT M16 x 2.0, Cl 8 Nut M16 cl. 8 ZND DIN934
21 300316023 24 LOCK NUT M16 CL 8 FZB DIN985 Self-locking nut M16 cl. 8 FZB DIN 

985
22 14049021 4 LOCK NUT M16 x 1.5 Self-locking nut M16x1,5 cl. 10 ZND 

ISO7719
23 301050005 1 BEAM  Main beam CNHi RED



029 p1

TRACK ERADICATOR FOR DOUBLE WEELS - DIA KIT



029 p1

TRACK ERADICATOR FOR DOUBLE WEELS - DIA KIT

REF PN QTY DESCRIPTION USAGE

1 92046315 1 DIA KIT, HARVESTER  Track eradicator for double weels - 
DIA KIT (Incl. 2 - 23)

2 301050009 1 HOLDER Left slide holder CNHi RED
3 301050010 1 HOLDER Right slide holder CNHi RED
4 301050019 2 PLATE Mounting plate CNHi RED
5 101110067 16 CLAMP Plate CNHi RED
6 301050014 8 HOLDER Depth setting holder CNHi DARK 

GREY
7 301050017 4 HOLDER Left tine holder CNHi DARK GREY
8 301050018 4 HOLDER Right tine holder CNHi DARK GREY
9 101000992 8 TINE VTH TINE W. 2 HOLE ULTRA 

GOOSEFOOT
10 101000839 8 CLAMP Clamp for VTH tine CNHi DARK 

GREY
11 104000013 6 PIN  Pin d=14mm GALV
12 100333011 6 PIN 4 mm Clip pin R 4x60 FZB DIN11024
13 9706693 8 BOLT Hex, M12 x 1.75 x 60mm, Cl 

8.8
Bolt M12x60 cl. 8.8 ZND DIN931

14 86508584 8 BOLT Hex, M16 x 2 x 170mm, Cl 8.8 Bolt M16x170 8.8 ZND
15 354360 32 BOLT Hex, M16 x 2 x 130mm, Cl 8.8 Bolt M16x130 cl. 8.8 ZND DIN931
16 11369634 8 BOLT Hex, M16 x 1.5 x 110, 10.9 Bolt M16x1,5x110 cl. 10.9 DAC 

DIN960
17 355259 4 BOLT Hex, M16 x 2 x 65mm, Cl 8.8 Bolt M16x65 8.8 ZND
18 140020 40 WASHER 17.5mm ID x 30mm OD x 

3mm Thk
Washer M16 CST ZND DIN126

19 300316021 8 LOCK NUT M12 CL 8 FZB DIN985 Self-locking nut M12 cl. 8 FZB DIN985
20 100020 4 NUT M16 x 2.0, Cl 8 Nut M16 cl. 8 ZND DIN934
21 300316023 40 LOCK NUT M16 CL 8 FZB DIN985 Self-locking nut M16 cl. 8 FZB DIN 

985
22 14049021 8 LOCK NUT M16 x 1.5 Self-locking nut M16x1,5 cl. 10 ZND 

ISO7719
23 301050005 1 BEAM  Main beam CNHi RED



030 p1

DIA KIT TRACK ERADICATOR FOR DUAL WHEELS (8 TINES)



030 p1

DIA KIT TRACK ERADICATOR FOR DUAL WHEELS (8 TINES)

REF PN QTY DESCRIPTION USAGE

1 8290336505 1 DIA KIT, HARVESTER  TRACK ERADICATOR FOR DUAL 
WHEELS (8 TINES) (Incl. 2 - 24)

2 FB301050009 1 HOLDER  Left slide holder
3 FB301050010 1 HOLDER  Right slide holder
4 301050014 8 HOLDER Depth setting holder
5 301050018 4 HOLDER Right tine holder
6 301050017 4 HOLDER Left tine holder
7 101000992 8 TINE VTH TINE W. 2 HOLE ULTRA 

GOOSEFOOT
8 101000839 8 CLAMP Clamp for VTH tine 630
9 100306168 8 BOLT M16x1,5x110 10.9 DIN960 Bolt M16x1,5x110 10.9 DIN960

10 100316088 8 LOCK NUT M16x1,5 cl.8 DIN980 Lock nut M16x1,5 Din980
11 FB301050005 1 BEAM  Main beam
12 100333011 8 PIN 4 mm Cotter 4mm
13 104000013 8 PIN  Pin
14 300304062 8 BOLT DIN931 M12x60 bolt ISO 4014-M12x60-8_8-A2P
15 300316021 8 LOCK NUT M12 CL 8 FZB DIN985 nut ISO 10511-M12-8-A2P
16 71301216655 8 BOLT bolt ISO 4014-M16x65-8_8-A2P
17 300315006 8 LOCK NUT DIN985 M16 nut ISO 4032-M16-8-A2P
18 FB101110067 16 BRACKET  Plate
19 300304088 32 BOLT bolt ISO 4014-M16x130-8_8-A2P
20 300316023 40 LOCK NUT M16 CL 8 FZB DIN985 nut ISO 10511-M16-8
21 FB301050019 2 PLATE  Mounting plate
22 300304250 8 BOLT M16x170 cl. 8.8 DIN931 bolt ISO 4014-M16x170-8_8-A2P
23 300332009 40 WASHER M16 FZB DIN126 Washer M16 FZB DIN126
24 NSS 1 NOT SOLD SEPARAT Pallet with a box 23050x1100x500 

(330090128)


